X CERAMNICCOHRAZTER BRHICBEDTRCEBLTIES,

Before beginning assembly, please read these instructions thoroughly.

Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant I’emploi!
Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

rernol=c CE

ﬂMaaquank

14 >77—/ MP9e Evo. V2
AT+ AFRE
MAINTENANCE MANUAL

(o)
Syncro KT-331

INFERNO MP9e Evo. V2 readyset (with Syncro KT-331P)
1.8 Scale Radio Controlled Brushless Powered 4WD Racing Buggy

OFKFSHEITIBICHBLTHDET, AT F VAP =Y DTHDIRIC
SEICLTLEET W, XU TFY AP TORENGA IR, HELKS
DERFEED U < [FUH I —HREL TEEWEDE L0,

@ This instruction manual follows the model's order of assembly.
Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an Ihren Fachhaendler oder direkt an KYOSHO
Deutschland.

@ Cette notice décrit les différentes phases de montage et de
maintenance du modéle. Pour les utilisateurs peu familier avec le
modélisme, en cas de doute ou de probleme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del
modelo. Por favor conserve este manual siempre a mano para
realizar un correcto mantenimiento y consultar la lista de piezas a la

\_ hora de cambiar algun repuesto.

\
@AY TFYRVN—YIT DB, EAPERERES SBNKS

ICREMITTLREEW,

@ Take care not to lose parts or screws etc. when performing
maintenance or replacing parts.

@ Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
der Montage am Modell verlieren.

@Faire attention de ne pas perdre de vis ou autres petites piéces du
chéssis ... En cas de perte, les remplacer immédiatement.

@ Tenga precaucion de no perder ninguna pieza a la hora de realizar
el mantenimiento o de cambiar algun repuesto.

KKyOSHD

HE FINEST RADIO CONTROL MODELS

J
HKUPHRDOIeH, FERMKEEBTZHENH D ET, *Specifications are subject to change without prior notice!  *Technische Anderungen sind ohne vorherige Ankiindigungen méglich! (FzamAPE)
*Les spécifications peuvent changer sans préavis! *El fabricante puede modificar los kits sin previo aviso NO 341 11
© Copyright 2020 KYOSHO CORPORATION / 24 M in &1 5L

34111-MMoO1



fthic %3 X %% / ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

MIZTICRERTIER
Tools required

Die notwendigen Werkzeuge
Les outils utilisés
Herramientas necesarias

CAUTION: Handle tools carefully!

WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
:i% IMPORTANT: Maniez les outils avec prudence!

AVISO: Maneje las herramientas cuidadosamente!

f fEAT 3 IROPRVICIE. +HERELTIEE W,

—iRGTR
TOOLS / Werkzeug
OUTILS / HERRAMIENTAS

FYyMIA>TWBIE
TOOLS INCLUDED / GELIEFERTE WERKZEUGE
OUTILS FOURNIS / HERRAMIENTAS INCLUIDAS

77—

ACCESSORIES / Zubehér
ACCESSOIRES / ACCESORIOS

WAL >F (1.5mm, 2mm, 2.5mm, 3mm) W+ RS/ — (K. #. )
Hex wrenches (1.5mm, 2mm, 2.5mm, 3mm)
Sechskantschliissel (1.5mm, 2mm, 2.5mm, 3mm)

Clé allen (1.5mm, 2mm, 2.5mm, 3mm

Kreuzschlitzschraubendreher
Tournevis cruciforme

)
)

Wire Cutters
Seitenschneider
Pince coupante
Alicate cortacables

9]

BWRA—ILLVF
Wheel Wrench
Felgenschluessel
Clé démonte pneus
Llave de ruedas

Awl

Spitzahle

- Poincon
Punzoén

Phillips screwdrivers (sizes: L, M, S)

Llaves Allen (1.5mm, 2mm, 2.5mm, 3mm Destornilladores Phillips Bx>Ov @
Screw Cement
1.5mm Ej %:@E) EChrafL‘llbfnsicherung
Ej WoIARYF - rein fiie SCREW
amm Needle Nose Pliers [ | /\*_7“ 3 Fijatornillos ‘CEMENT
2.5mm Flachzange gmhssors No 961785
Pinces plates chere 0.
smm Alicates de punta fina _(I'_)'l.seaux LD /tt7 9M’fd|j (EPS?%E/ 1“?7(122)
- ijera
BT (K) ‘ﬁ j @ octite (Medium Streng cc)
Cross Wrench (big) e = — L =
. £
Kreuzschlussel (groB) \ >
Clé en croix (grande)
Llave de cruz (Grande) = —

BAy5y—F47
Sharp Hobby Knife
Scharfes Bastelmesser
Cutter
Cuchilla de Hobby

W AR
Instant Glue / Sekundenkleber
Colle cyanoacrylate / Pegamento instantaneo

b

Loctite (mittelstark / 10ml)
ﬁ% Loctite (Moyenne / 10cc)
@ Loctite (Medio / 10cc)
No.36219 / 36219P
SPFA47ITvyy)—<—
SP KNIFE EDGE REAMER
REIBAHLE
ALESOIR SPECIAL
HERRAMIENTA TALADRO CARROCERIA

— 1

TARNINFET, B ~ 1I5mmORHBIFHNTEZITETT,

No need to pre-drill! Drills neat 1 ~ 15mm holes directly!

Unerl&Blich, niitzlich! Diese Ahle bohrt lhnen 1 ~ 15mm
Lécher, einfach und sauber!

Un must! Permet de faire des trous de 1 ~ 15mm sans

B |

effort! Idéal pour les carrosseries.

Perfora agujeros desde 1 a 15mm.

M THEIDEE (1) /BEFORE YOU BEGIN(1)
BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)

M TORICTED C EIEELTLEE W,

O DHWBE R Fh. WEEEET 3, : \\\L\\\\\\h gi’;ﬁg‘
0y FORBERD® 3, g )

KA—FE. FRABDELES, BEVNRHO L/ ﬂ‘\\‘\\‘\\‘\\‘\\‘\\‘\\‘\“’ | \ Bon
IRFEIED, Btk T —H —HAKE ) £ TEME v, ‘ Correcto
<EEW,

ONSBBROFLY 1 XEFEIBVELSICT B, V7 /
MESEIC L THERBULLBHSHEITS, Wrong
OTPLERERHDEEE - - - Falsch

Gz HHE THBRIBEESNDET TN .

O TS W, o Mauvais

2L, MBAZER T 2ETRD D & Mal

ERNEDEL D £,

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to overly tighten TP screws as the threads may be
damaged.

Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch:

@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau
Ihres Modelles.

@ Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhéndler oder an den
Kyosho-Vertreiber in lhrem Land.

@ Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor
dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen.

@Beachten Sie beim Festziehen einer Treibschraube folgendes:
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht tiberdrehen!

Avant 'assemblage, veuillez lire les points suivants attentivement:

@Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
déroulement et pourrez mieux vous orienter.

@ Vérifiez ensuite le contenu du kit.
Si jamais il y a des piéces manquantes, adressez-vous directement a votre
magazin spécialisé ou au distributeur Kyosho dans votre pays.

@Ne confondez pas les vis et les petites piéces! Vérifiez-les a I'aide des
illustrations dans chaque plage de montage, puis assemblez les.

@Lorsque vous serrez une vis autotaraudeuse:
Serrez jusqu’a ce que la piece a monter soit bien installée. Pourtant, veillez a
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piéce.

Antes de comenzar el montaje, lea atentamente lo siguiente:

@Lea, en primer lugar, este manual para obtener una idea general.
@Compruebe la conformidad de todas las piezas.
Si faltara alguna pieza, contacte con la tienda donde lo adquirio.
No se admitiran reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada
paso.
@A la hora de apretar Tornillos Autorroscantes(TP):
Apriételos firmemente en la pieza donde corresponda.
No intente apretarlos demasiado, ya que podrian deformar la pieza.

2



I THID;EE (2) /BEFORE YOU BEGIN(2)

BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

FvhCiE, EPREINES EXAPIYIE@EDEL L A> TVWET,

KREW,

This kit contains screws and hardware in different metric sizes and shapes.

on the left side in each assembly step.

BMEAEICIIRTENG D XTDOTHERL THSMHEILTT

Before using them, check the screws on the true-to-scale diagrams

Dieses Kit enthalt Schrauben und Teile in unterschiedlichen metrischen GréBen und Formen. Vor der Montage sollten diese wéhrend jedes Bauschritts
mit den maBstabsgetreuen Schaubildern auf der linken Seite verglichen werden.
Ce kit contient des vis et des pieces de différentes tailles et formes. Avant de les utiliser, vérifiez les vis sur les dessins a échelle réelle a gauche

de chaque étape de montage.

Este juego contiene tornillos y hardware en differente tamano metrico y formas. Antes de utilizarlos, verifique los tornillos en el verdadero escala
real esquemas en el lado izquierdo de cada paso del montaje.

@t X DIEFE / SCREWS
Schrauben / VIS / TORNILLOS

@/ \YER@D Y+ XH / OTHER HARDWARE
Andere Teile / AUTRES / OTROS ACCESORIOS

Ow>

Ex TPEX 3x12mm £ X 3mm TyI¥v—-Fvh E4EUVY
Screw Self-tapping (TP) Screw Screw Washer - Nut E-ring
LK Schraube LK Treibschr LK Schraube Scheibe - Mutter E-Ring E4
Vis Vis TP Vis 3x12mm Rondelle - Ecrou Clips 4mm
Tornillo Tornillo TP Tornillo 3x12mm Arandela - Tuerca Clip E4

ﬂx\\\\\\\\\\\\\\\\\\\\\\l\\! «\\\\\\\\\\\\\\\\\\\\\\\\\‘r : WJ 3mm 3

‘ ‘f mm 4mm
FrvTER TPHZEZR 12mm
Cap Screw TP F/H Screw o
Inbusschraube SK Treibschraube 5x10mm XY - ~FY>T 5.8mm EOR—JL
Vis Vis TP F/H 3x12mm B S E X Metal Bushing - Ball Bearing : Pillow Ball
Tornillo allen Tornillo TP F/H F/H Screw Lager - Kugellager o Kugelschraube
SK Schraube Bague Métal - Roulements a billes 9
E Dmgmm Vis FH 3x1omm Casquillo Metélico - Rodamiento Fotule 5.6mm
Tornillo 3x12mm F/H 5mm :
YIER Ty hER = E)mmmm
Flat Head (F/H) Screw Set Screw 4‘L 3mm 'l @
SK Schraube Gewindestift ‘1? Q
Vis F/H Vis BTR 12 58
Tornillo F/H Prisionero mm -omm
SREAE DR MV So funktioniert die Bauanleitung: g
HORDTC 9 ( 5%8Af Example )

How to read the instruction manual:

P COEETHEMN T R B L ZEDHH,
N O AR, RIR. FERE
TRy FROERIE. EREEBRWTEF—

No.MMfFFosnTWwEd, ART/IX\—=VY%E
AT B REEF—No.ZSBL T I,

: RABA TS < OY— I A ERASNT

WEY, V—7ICFRL THIITZED
TLEE W,

: Gives the name of the part being made and

the serial number of steps for assembling.

B: Details the key-number of parts, actual-size

drawings and quantity of parts to use.

: All parts, except screws, are identified by key

Numbers. When purchasing spare parts,
identify the key number of the part required
and cross reference this to the Spare Parts
page, which shows the purchasable spare
parts and the key numbers contained within.

: Many symbols are used in the explanation.

Please note to the symbols during assembly.

: Die Nummer der Baustufe sowie das zu

bauende Teil werden angegeben.

: Teilenummer, Teilename, Darstellung in

OriginalgréBe und Anzahl.

: Die Teilenummer stellt den Bezug zu unserer

Bestellnummer her. Am Ende der
Bauanleitung finden Sie eine Ersatzteilliste,
die zu der Teilenummer die entsprechende
Bestellnummer liefert.

: Vielen Symbole werden in der Darstellung

verwendet. Achten Sie auf diese beim
Zusammmenbau.

Comment lire les instruction:

Como leer el manual de instrucciones:  ( Exemple Beispiel

Ejemplo)

Suspension avant / Suspension Delantera

70y hANRY Y 3> Front Suspension / Vordere Authdngung

N

[ o

@ 5x10mm X% )L
Metal Bushing
Lager
Bague Métal 5x10mm
Casquillo Metalico 5x10mm

B xvrey
King Pin
Achsschenkelbolzen
Vis a fusée
King Pin

A:

B:

C:

Numéro de la plage de montage et le nom de
la piece a assembiler.

Numéro de référence de la piece, nom,
illustration en grandeur réelle et quantité utilisée.

Toutes les piéces, exceptées les vis, sont
identifiées par un numéro de référence. Pour
I’achat de pieces de rechange, trouvez ce
numeéro dans la liste pour pieces de rechange
a la fin de cette notice. Toute a la gauche de
cette méme liste, vous trouverez ainsi le
numéro de commande correspondant.

: Beaucoup de symboles sont utilisés tout au

long de la notice. Merci de tenir compte de
ces symboles durant I'assemblage.

B:

C:

: Indica el nUmero del Paso y la Parte a ser
montada.
Numero, Nombre de la Pieza, Dibujo a

escala real, Cantidad utilizada.

Todas las piezas, excepto los tornillos vienen
identificadas por un nimero. Para
comprarlas por separado,

mire el numero en la lista de piezas y apunte
la referencia de la columna izquierda.

: Muchos simbolos se utilizan en la

explicacion. Ten en cuenta los simbolos
durante el montaje.




I THIDFE (3) /BEFORE YOU BEGIN(3)

BEVOR SIE BEGINNEN(3) / AVANT DE COMMENCER(3) / ANTES DE EMPEZAR(3)

SEAZEICEDhTWEY—7

Symbols used throughout the instruction manual, comprise:

Erklaerung zu den Symbolen in dieser Anleitung
Liste des symboles a respecter lors du montage:
Pictogramas utilizados en este manual de instrucciones

B BN NN &

7

EBRLTHII TS,

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencién.

ESOIRICHEIITS,

Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

JI 2283,
Apply grease.
Fetten.
Graissez.
Aplicar grasa.

EARU&SICHEIITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

BUBEAR.

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

BEREERTESEY 5,

Apply instant glue (CA glue, super glue).
Verwenden Sie Sekundenkleber.

Collez avec de la colle cyanoacrylate.
Aplique pegamento instantaneo.

) B R B 34

AE ITER,

Note the direction.
Einbaurichtung beachten.
Notez le sens.

Fijarse en el dibujo.

R~

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I’échelle.

Dibujo a tamaio real.

*IOvIEEES,

Apply threadlocker (screw cement).

Verwenden Sie Schraubensicherungslack.

Appliquer du frein filet.
Aplique liquido fijatornillos.

A,
For Right.
Rechts
Drolte
Derecha

[CIzhv k93,
Cut off shaded portion.

Schneiden Sie die schraffierten Flachen heraus.

Coupez la partie grisée.
Corte la zona oscurecida.

Ny

i

)
=
=

2ty MEIZTS (B).

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefaladas.

AIET 3L SICHIITS,

Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

R1ESH,

Temporarily tighten.

Vorlaufig festziehen.

Vissez temporairement.
Apriete de manera provisional.

I,
For Left.
Links
Gauche
Izquierda

2mm OR%ZEHT S (H1),

Drill holes with the specified diameter.
Bohren Sie Lécher im angegebenen @.
Percez des trous dans le @ indiqué.
Perfore agujeros con la medida indicada.




77 %7 / Differential / Gear Differential @‘:@ 1

Différentiel / Diferencial ©) 4x4mm £y hER
Set Screw
<7E|\/|\/[J'\7Fﬁ> <tY45—A> Gewindestift

< For center > Vis BTR 4x4mm
Prisionero 4x4mm

< Mitte > [mm ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

< Pour le centre >
< Central > @ps ouvy
O-ring
O-Ring

Joint thorique
Junta Térica

< For front and rear >

< Vorn & Hinten >

< Pour 'avant et l'arriere >
< Delantero y Trasero >

(B)25x13mm vv 7~
Shaft
N Welle

\ Axe 2.5x13mm

Eje 2.5x13mm

D

(@) 8x16x5mm ~FULY
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

(@4x1omm ¥4
Shim
Unterlegscheibe

Rondelle de callage
@ Arandela

4

Zavk/UvA
X2 For front and rear
vorn & hinten

Pour l'avant et I'arriére
Delantero y Trasero

Y5 —H
For center

Mitte

Pour le centre

Central




2 77 %+ / Differential / Gear Differential (ONGR
Différentiel / Diferencial 3

<7Ovh~/UVHE>

< For front and rear >

< Vorn & Hinten >

< Pour 'avant et l'arriere >
< Delantero y Trasero >

3x10mm

TI7AALI

Oil for Differential
Differential-Oel
Huile de différentiel
Aceite diferenciales

A

3x10mm

Zavk/UvA
For front and rear
vorn & hinten

Pour l'avant et I'arriére
Delantero y Trasero

<tEYv5¥—H>
< For center >

< Mitte >

< Pour le centre >
< Central >

TIAALI

Qil for Differential
Differential-Oel
Huile de différentiel
Aceite diferenciales

Y5 —H
For center

Mitte

Pour le centre

Central

3x10mm Y EX
F/H Screw
SK Schraube
Vis F/H 3x10mm

@rs ouvy
O-ring
O-Ring
Joint thorique
Junta Térica

(B)25x13mm vv 7~
Shaft
Welle
Axe 2.5x13mm
Eje 2.5x13mm

®8x16x5mm RF7Y»YT
Ball Bearing
Kugellager

Roulements a billes

Rodamiento

O A1 LE8HBEEFTANS,

Fill up to 80%.

Zu 80% befiillen.
Remplir & 80%
Rellene hasta el 80%

Pequena

(CES
Big
GroB
Grande
Grande

(® > U 3> 1L (#5000)
Silicone Oil (#5000)
SilikonOl (#5000)

Huile de silicone (#5000)
Aceite silicona (#5000)



Carter de différentiel arriere / Caja de transmision Trasera

Y ¥V 7Rw o X /Rear Gearbox / Hintere Getriebegehduse

Rear Differential

Hintere Gear Differential
Différentiel Arriere
Diferencial Trasero

Y ¥Ry X /Rear Gearbox / Hintere Getriebegehduse

Carter de différentiel arriere / Caja de transmision Trasera

4x10mm

4x10mm

3x18mm Y EX
F/H Screw
SK Schraube
Vis F/H 3x18mm
Tornillo 3x18mm F/H

.Sx 11 x4mm A~XFUYVY
Ball Bearing
Kugellager
Roulements & billes

Rodamiento
o)l | :

4x10mm ER
Screw
LK Schraube
Vis 4x10mm
Tornillo 4x10mm

[~ )

5x4mm v hER
Set Screw
Gewindestift
Vis BTR 5x4mm

m,m Prisionero 5x4mm
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, 1

O TonFicty FEXEEET 3.

Firmly tighten the set screw onto
the flat surface.

Ziehen Sie die Gewindestifte auf
die ab-geflachten Flachen fest.

Vissez les vis type BTR sur les
meéplats.

Apriete los prisioneros firmemente
en las partes planas del eje.

(G ESPEEDE2S DR E
2|7 ThxdmmE Yy hER%E
EEY %o
Tighten with a 5x4 set screw

leaving the gap for 2 sheets
of instruction manual.

Ziehen Sie den 5x4mm
Gewindestift fest an. Lassen Sie
einen Abstand von 2 Blattstarken

der Bauanleitung.

Visser avec la vis de 5x4 en
laissant un espace équivalent a
2 feuilles de la notice.

Apriete con un tornillo de 5x4
dejando un espacio equivalente
a dos hojas del manual de
instrucciones.




5 )Y %> )X— X7 — I Rear Shock Stay / Hintere Dampferbriicke
Support amortisseurs arriere / Soporte amortiguadores trasero

3x10mm

E 74 > AT — [ Wing Stay / Heckspoiler-Halterung

Support aileron / Soporte alerén

3x12mm

3x15mm

EXDBHEICER,
’ Note the types of screws !
Auf verschiedene Schraubentypen achten !

Vérifier bien le type de vis a utiliser !
Fijarse bien en los diferentes tipos de tornillos

4x18mm

3x15mm

3x12mm

3mm

3x22mm Fv¥ v TER
Cap Screw
Inbusschraube
Vis
Tornillo allen

EII|||II|||||||||||||||||||||||||||||||||||||| ffffffffff 2

3x10mm EX
Screw
LK Schraube
Vis 3x10mm
Tornillo 3x10mm

i 4

[AEGVN
Holes for mounting.
Dieses Loch verwenden.
Trous pour le montage.
Agujeros a utilizar.

3x15mm EXR
Screw
LK Schraube
Vis 4x8mm
Tornillo 4x8mm

7777777777777777777 ‘

4x18mm EX
Screw
LK Schraube
Vis 4x18mm
Tornillo 4x18mm

i ?

3x12mm I EX
F/H Screw
SK Schraube
Vis F/H 3x12mm
Tornillo 3x12mm F/H

3x35mm Fv v TER
Cap Screw
Inbusschraube
Vis
Tornillo allen

@H\H\HH\\MHH\\HNH\\HH\H\MH\\HHMMNHHMNH

ffffffffff 1

3mm FAAYF vk
Nylon Nut
Kunststoffmutter
Ecrou nylon
Tuerca Nylon

®4x 10x2mm FILIHF—
Aluminium Collar
Aluminium Stellring
Collier en aluminium
Casquillo distanciador



7 A~ 3>/ Rear Suspension / Hintere Aufhangung
Suspension arriére / Suspension Trasera

|
D REMDAR—H— ST BT E T |
IRA —ILR—XDEENAEE, !
Wheel base adjustments can be made !

by using other spacers. :

Der Radstand kann durch Verwendung der
optionalen Scheiben geéndert werden. 1
Utiliser les cales de réglage pour ajuster de !
I'empattement !
Ajuste la distancia entre los ejes utilizando :
separadores |

4x12mm Y RER
Set Screw
Gewindestift
Vis BTR 4x12mm

5x4mm v hER
Set Screw
Gewindestift
Vis BTR 5x4mm

mﬁj Prisionero 5x4mm 5

3mm FAAYF vk
Nylon Nut
Kunststoffmutter
Ecrou nylon
Tuerca Nylon

@3.5X8 x5mm 7I5HT—
Plastic Collar
Kunststofflager
Palier plastique

Casquillo plastico
,,,,,,,,,,,,,,,,,,,,, 2

(@ 8x16x5mm ~FUY
Ball Bearing
Kugellager
Roulements & billes
Rodamiento

@ vRYrIRRY Y2~
Suspension Shaft Screw
Querlenkerstift mit Gewinde.
Vis d'axe de suspension
Tornillo del eje de suspension

7 A~ 3>/ Rear Suspension / Hintere Aufhangung
Suspension arriére / Suspensién Trasera

4x25mm

2.6x17mm A AN
Shaft
Welle
Axe 2.6x17mm
Eje 2.6x17mm

O ==z
For adjusting the ground clearance.
Zur Justierung der Bodenfreiheit.
Réglage de la garde au sol.
Para ajustar la altura.

£/ Top / Oben
Haut / Parte superior

T / Bottom / unten
Bas / Parte inferior

4x25mm T EX
F/H Screw
SK Schraube
Vis F/H 4x25mm
Tornillo 4x25mm F/H

"lllllllllllllll\ll\llllllllll\lllllll\l\l\l\l *********** 2

(@0 4 x 68.5mm v 7~

Shaft
Welle
Axe 4x68.5mm
Eje 4x68.5mm

@ 4x10x0.5mm vy —
Washer
Scheibe
Rondelle 4x10x0.5mm

@ |l Arandela 4x10x0.5mm
,,,,,,,,,,,,,,,,,,,,,,, 2



Suspension arriére / Suspension Trasera

E A~ 3>/ Rear Suspension / Hintere Aufhangung (ONGR ﬂ

0 10 20mm

|isaadasalisaadusaal

Ur7y)N—0OvEk
Rear Upper Rod
Oberer Querlenker, hinten
Biellette supérieure arriere
Trapecio Superior

4.8mm R—JLITVR
Ball End
Kugelpfanne
Chape
Rétula

7.8mm R—JLTV K

Ball End
Kugelpfanne
Chape

91 1Tmm

approx. 11mm . B

ca. 11mm AR ESESA
environ 11mm This side is reverse thread.
aprox. 11mm Diese Seite besitzt

ein Linksgewinde
X2 Filetage inversé de ce sens

Este lado es de rosca inversa

Suspension arriére / Suspension Trasera

)7 A~ 3 / Rear Suspension / Hintere Aufhdngung @))«

3x8mm Fv¥vITER

Cap Screw
Inbusschraube
Vis

Tornillo allen

G 7.8mm YIUER—IL
Ball
Kugel
Rotule 7.8mm
Rétula 7.8mm

7.8mm EEfIR—IL
Flange Ball
Kugel m. Bund
Boule épaulée
Roétula biselada

3 x25mm RU'Ja1i—EY
Screw Pin
Schraubachse
Vis
Tornillo Pasador

) — >

[AJSEPA
Holes for mounting.
Dieses Loch verwenden.
Trous pour le montage.
Aguijeros a utilizar.

10



1 1 A~ 3>/ Rear Suspension / Hintere Aufhangung
Suspension arriére / Suspension Trasera

2x5mm EX
Screw
LK Schraube
Vis 2x5mm

3x18mm EX
% Screw
V.

T LK Schraube
Vis 3x18mm
) - ®/@ Tornilo 3x18mm
-
¥ '”X i S

3x10mm @5 5.8mm AK—LTV K (L)
Ball End (L)
Kugelpfanne (L)

< Chape (L)
Rétula (L)

5.8mm R—JLTY R (S)
Ball End (S)
Kugelpfanne (S)
Chape (S)
Roétula (S)

3x3mm v hEZR
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

3x10mm vy hEX
Set Screw
Gewindestift
Vis BTR 3x10mm
Prisionero 3x10mm

62 5.8mm K—IL
Ball
Kugel
Rotule
Rotula

63 25 EK—IL
Stabilizer Ball
Stabi-Kugel
Rotule de B.A.R.
Roétula

2x5mm e

3x3mm

11



1 > 4 ~— / Chassis
Das Chassis / Chassis / Chasis

1 > 4 ~— / Chassis
Das Chassis / Chassis / Chasis

3x12mm

12

3x6mm EX
Screw
LK Schraube
Vis 3x6mm

Tornillo 3x6mm
i 8

4x15mm HZEX
F/H Screw
SK Schraube
Vis F/H 4x15mm

3x12mm S EX
F/H Screw
SK Schraube
Vis F/H 3x12mm
Tornillo 3x12mm F/H

3x30mm Fv v TEX
Cap Screw
Inbusschraube
Vis
Tornillo allen

@HHHiiHHHNiiiHHHHiiiHHNHHMNHNMHN ---1

3mm FAAYFvhk
Nylon Nut
Kunststoffmutter
Ecrou nylon
Tuerca Nylon

3x10x9mm TN7—

Plastic Collar
Kunststofflager
Palier plastique
Casquillo plastico
O @A cRED LI EREFD 2,
Tighten the temporarily fastened
the Screw No [ .
Ziehen Sie die voruebergehend
befestigte Schraube Nr. [ fest.
Verifier le serrage de la vis No[&].

Apriete el tornillo n° [ de
fijacion temporal.




1 4 70y k£ Rw ¥ X / Front Gearbox / Vorderes Getriebegehéuse
Carter de différentiel avant / Caja de transmisién Delantera

Front Differential
Vorne Gear Differential
Différentiel Avant
Diferencial Delantero

1 5 7AY hF Ry ¥ X /Front Gearbox / Vorderes Getriebegehéuse
Carter de différentiel avant / Caja de transmision Delantera

5x4mm

4

S
—]
4

4x10mm

3x12mm

3x18mm Y ZEX
F/H Screw
SK Schraube
Vis F/H 3x18mm
Tornillo 3x18mm F/H

.Sx 11 x4mm A~XFUYVY
Ball Bearing
Kugellager
Roulements a billes

Rodamiento
o)l | :

3x12mm YIS EX
F/H Screw
SK Schraube
Vis F/H 3x12mm
Tornillo 3x12mm F/H

- 2

4x10mm EX
Screw
LK Schraube
Vis 4x10mm
Tornillo 4x10mm

e

5x4mm v hEX
Set Screw
Gewindestift
Vis BTR 5x4mm

m,m Prisionero 5x4mm
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, 1

O TonFicty FEREEET 5.

Firmly tighten the set screw onto
the flat surface.

Ziehen Sie die Gewindestifte auf
die ab-geflachten Flachen fest.

Vissez les vis type BTR sur les
meéplats.

Apriete los prisioneros firmemente
en las partes planas del eje.

(G ESPEDE2S OREE
2|7 ThxdmmE Yy hER%E
EEY %

Tighten with a 5x4 set screw
leaving the gap for 2 sheets
of instruction manual.

Ziehen Sie den 5x4mm
Gewindestift fest an. Lassen Sie
einen Abstand von 2 Blattstarken
der Bauanleitung.

Visser avec la vis de 5x4 en
laissant un espace équivalent a
2 feuilles de la notice.

Apriete con un tornillo de 5x4
dejando un espacio equivalente
a dos hojas del manual de
instrucciones

13



70y~ > )X—XF— | Front Shock Stay / Vordere Dampferbriicke @\@

. : il .
Support amortisseurs avant / Soporte amortiguadores delantero © 3x22mm F+y FER

Cap Screw
Inbusschraube
Vis

Tornillo allen

EI e -

(AN
Holes for mounting.
Dieses Loch verwenden.
Trous pour le montage.
Agujeros a utilizar.

70>y MY XR> 3> /Front Suspension / Vordere Aufhangung

Suspension avant / Suspension Delantera 3x12mm E'2

Screw

LK Schraube
Vis 3x12mm
Tornillo 3x12mm

ffffffffffffffffffffff

4x12mm E'R
N = Screw
= LK Schraube
Vis 4x12mm
Tornillo 4x12mm

(-~~~

® 70> kFyie—av R

Front Upper Rod
#76mm Oberer Querlenker, vorne
approx. 6mm Biellette supérieure avant
ca. 6mm Delantera Superior

environ 6mm
aprox. 6mm h 77777777
-
6.8mm R—JLTY K
Ball End
K’/ﬁi Kugelpfanne

Chape
Rotula

G ,,,,,,,,,,,,,,

6.8mm V/\R—IL
Ball

Kugel
Rotule 6.8mm

IIQ:H Rétula 6.8mm

@) 3x295mm ¥+ 7~
Shaft
Welle
Axe 3x29.5mm
Eje 3x29.5mm

n ) -
QEL\

Short
Kurz
Courte
Corto

(BE
Long
Lang
Longue
Largo

®OrRov—7
Marked “R”
R links markiert

3x12mm Marqué “R”
%/ "R" derecha
4x12mm
®OLov—7
3x12mm Marked “L”
% L links markiert
Marqué “L”

"L" izquierda

0

14



1 8 70Y M ARY Y 3>/ Front Suspension
Vordere Aufhangung / Suspension avant / Suspensién Delantera

Bottom @

unten
Bas
Parte inferior

Parte inferior

70> MY AXR> 23 /Front Suspension / Vordere Aufhédngung

Suspension avant / Suspension Delantera

(AT
Holes for mounting.
Dieses Loch verwenden.
Trous pour le montage.
Aguijeros a utilizar.

(B Et=EE::
For adjusting the ground clearance.
Zur Justierung der Bodenfreiheit.
Réglage de la garde au sol.
Para ajustar la altura.

£/ Top / Oben
Haut / Parte superior

e

il
T / Bottom / unten
Bas / Parte inferior

®RrRov—%

Marked “R”
R links markiert
Marqué “R”
"R" derecha

4x10mm F v TER

Cap Screw Inbusschraube
Vis Tornillo allen
E 77777777777777777777 2

@ 4x16mm Fv v TER
Cap Screw Inbusschraube
Tornillo allen

[Ef i B

@® Fvonhs—
Knuckle Collar Lager
Bague épaulée de fusée Casquillo

R

@ +vohs— L
Knuckle Collar (L)
Lager (L)
Bague épaulée de fusée (L)
Casquillo (L)

@]

@8 26x17mm ¥+ 7 k

Shaft Welle
Axe 2.6x17mm Eje 2.6x17mm
— 2
5x4mm v hEX
Set Screw Gewindestift
Vis BTR 5x4mm Prisionero 5x4mm
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, 2
(2)8x 16 x 5mm N2,
Ball Bearing

Kugellager
Roulements & billes
@ Rodamiento 4

4 x22mm E'R
Screw

LK Schraube
Vis 4x22mm Tornillo 4x22mm

| O - 2

4x12mm £y hEX
Set Screw Gewindestift
Vis BTR 4x12mm Prisionero 4x12mm

4x64.5mm Vv 7k
Shaft Welle

Axe 4x64.5mm Eje 4x64.5mm

®OLov—2
Marked “L”
L links markiert
Marqué “L”
"L" izquierda

@) 4x10x05mm Ty —
Washer
Scheibe
Rondelle 4x10x0.5mm
Arandela 4x10x0.5mm

@ 3x25mm 2HoU2—E>
Screw Pin Schraubachse
Vis Tornillo Pasador

01— >

@D3x345mm 2HU1—EY
Screw Pin Schraubachse
Vis Tornillo Pasador

|

15



20 70>y b ARY 23> [ Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera

2x5mm

3x3mm

16

2x5mm ER
Screw
LK Schraube
Vis 2x5mm

ﬂ Tornillo 2x5mm

@ 58mm R—J)LITY K (L)
Ball End (L)
Kugelpfanne (L)
Chape (L)
Roétula (L)

5.8mm R—JLT> K (S)
Ball End (S)
Kugelpfanne (S)
Chape (S)
Rétula (S)

3x3mm tvhEX
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

3x10mm v khER
Set Screw
Gewindestift
Vis BTR 3x10mm
Prisionero 3x10mm

3x18mm v hEZR
Set Screw
Gewindestift
Vis BTR 3x18mm
Prisionero 3x18mm

@ 5.8mm R—JL
Ball
Kugel
Rotule
Rotula

B3 =5 ER—IL
Stabilizer Ball
Stabi-Kugel
Rotule de B.A.R.
Rotula




21 > 4 ~— / Chassis
Das Chassis / Chassis / Chasis

)

.S‘S-)“

4

y

4x15mm

22 277> | Steering
Lenkung / Direction / Direccién

H o

Al
Front
Vorne
Avant
Delantero

L=

Al

Front
Vorne
Avant
Delantera

3x9x1mm

?/4x10mm

3x10mm E'R

Screw

LK Schraube
Vis 3x10mm
Tornillo 3x10mm

i 1

4x15mm YIS EX

F/H Screw

SK Schraube

Vis F/H 4x15mm
Tornillo 4x15mm F/H

i R s

4x10mm EX

Screw

LK Schraube
Vis 4x10mm
Tornillo 4x10mm

(-~ ?

3mm FAAYFvhk
Nylon Nut
Kunststoffmutter
Ecrou nylon
Tuerca Nylon

@ 7777777777777777777 3

@ zz7vrrns—
Steering Collar

Lager

Entretoise
Casquillo direccion

O

(REST DDA,
Steering Pin

Lenkungsstift
Axe Direction
Hexagono direccion

6x10x3mm X)L

Metal Bushing

Lager

Bague Métal 6x10x3mm
Casquillo Metalico 6x10x3mm

of

3x9x1mm Ty —

Washer
Scheibe

17



27T Y ] Steering
Lenkung / Direction / Direccion

3x10mm(F/H)

EXDBHEICER.
Note the types of screws !

Auf verschiedene Schraubentypen achten !

Vérifier bien le type de vis a utiliser !

Fijarse bien en los diferentes tipos de tornillos

4x10mm

4x10mm(F/H) E\4x10mm(F/H)

277> | Steering
Lenkung / Direction / Direccién

#28mm
approx. 28mm
ca. 28mm
environ 28mm
aprox. 28mm

e

4x10mm E'R
Screw
LK Schraube
Vis 4x10mm

- Tornillo 4x10mm
(-~ z
YIER

F/H Screw

SK Schraube
Vis F/H 3x10mm

Kﬂmﬂmﬂm Tornillo 3x10mm F/H 1

YIER

F/H Screw

SK Schraube
Vis F/H 4x10mm

3 x 10mm

O RESDEREALTES,
Remove these screws and
retighten after installing .
Schrauben entfernen und
nach Montage von
wieder festziehen.
Retirer ces vis et les revisser
apres avoir installer .
Afloje estos tornillos y
apretarlos después
de instalar .

(BYN)
Wide
Breit
Large
Ancho

@i%b\
Narrow
Eng
Etroit
Estrecho

6.8mm R—ILIY K (L)
Ball End (L)
Kugelpfanne (L)
Chape (L)
Rétula (L)

——

(VEEE=PTS
Tie Rod
Spurstangen
Barre de direction
Tirante

@D\

A

)

LA

18

=

6.8x 10.2mm K—)L

Ball
Kugel
Rotule

IO =

6.8x8.7mm K—JL
Ball
Kugel
Rotule

(ALY IO

The side with the step is a
reverse screw.

Die markierte Seite hat ein
Linksgewinde.

Le co6té avec le déport est
le pas inversé.

Lado con rosca inversa.



25 AT 7YY | Steering
Lenkung / Direction / Direccion
AN

3mm (FrOyF+v k)
(Nylon Nut)
(Kunststoffmutter)
(Ecrou nylon)
(Tuerca Nylon)

2 P4 KRH— K /Side Guard
Seitenschutz / Bavettes de protection / Paragolpes lateral

3x8mm
% S

3x18mm ¥ EX
F/H Screw
SK Schraube
Vis F/H 3x18mm
Tornillo 3x18mm F/H

3mm +vhk
Nut
Mutter
Ecrou

@ Tuerca 3mm

3mm Faarry bk
Nylon Nut
Kunststoffmutter
Ecrou nylon

A\ Tuerca Nylon
g

(A GV

Holes for mounting.

Dieses Loch verwenden.

Trous pour le montage.
Agujeros a utilizar.

ao
3x5mm E'R
Screw
LK Schraube
Vis 3x5mm
Tornillo 3x5mm
Immm ,,,,,,,,,,,,,,,,,,,,,,,,,,,,, 1

3x10mm Y EX
F/H Screw
SK Schraube
Vis F/H 3x10mm
Tornillo 3x10mm F/H

DIHIIIHIHIHH ,,,,,,,,,,,,,,,,,,,,,

3x8mm TvIy—
Washer
Scheibe
Rondelle 3x8mm

3mm FAAYFY
Nylon Nut
Kunststoffmutter
Ecrou nylon
Tuerca Nylon

19




Ny FU—/Battery | [ < Ny T U—ERBEHOBE > )

Akku / Accu / Bateria < When install batteries horizontally as shown below > 26x5mm EXZ
< Beim horizontalen Einlegen der Akkus wie unten gezeigt > '

Screw
< Lorsque vous installez les batteries a I'horizontale comme indiqué ci-dessous > LK Schraube
< Instalando las baterias horizontalmente como se muestra > Vis 2.6x5mm

ﬂ Tornillo 2.6x5mm
3x8mm HIEX
F/H Screw

SK Schraube
Vis F/H 3x8mm

Dmmmm Tornillo 3x8mm F/H

< Ny FU—%ZHtE»DEE >

< When install batteries vertically as shown below >

< Beim vertikalen Einlegen der Akkus wie unten gezeigt >

< Lorsque vous installez les batteries a la verticale comme indiqué ci-dessous >

< Instalando las baterias verticalmente como se muestra >

NyFYU—=ZANZvT
Battery Strap
Akkuspannriemen

Sangles de fixation batterie
Correa de la bateria

3x8mm

Bavettes de protection / Paragolpes lateral

%+ RH— R /Side Guard / Seitenschutz )

20



2 %+ RAH— R /Side Guard / Seitenschutz A
Bavettes de protection / Paragolpes lateral \\

707K /Radio / RC-Anlage 24y F
Radio / Equipo de Radio Switch
Schalter
Interrupteur

ZE—Rkav kO—5— (ESC) ()
Electronic Speed Controller
Mechanischer Fahrtenregler
Variateur mécanique

Variador de velocidad

Interruptor

ET — 7 Q)

Double-sided Tape
Doppelseitiges Klebeband
Adhésif double face

Cinta de doble cara

5

i

Double-sided Tape
Doppelseitiges Klebeband
Adhésif double face
Cinta de doble cara

3x8mm

3x10mm Y EX
F/H Screw
SK Schraube
Vis F/H 3x10mm

3x8mm YIEX

F/H Screw

SK Schraube

Vis F/H 3x8mm
Tornillo 3x8mm F/H

21



3 1 Y& —FVRwv o X /Center Gearbox / Die mittlere Getriebegehéuse
Carter de différentiel central / Caja central

Center Differential
Mitte Gear Differential
Différentiel Centre
Diferencial central

Carter de différentiel central / Caja central

Y& —FV7Rwv o X /Center Gearbox / Die mittlere Getriebegehéuse

)

22

3x10mm EX
Screw
LK Schraube
Vis 3x10mm
Tornillo 3x10mm

i

3x8mm EX
Screw
LK Schraube
Vis 3x8mm

Tornillo 3x8mm
i

6.8mm ERw khR—JL
Pivot Ball
Drehzapfen
Rotule
Bola de pivote




3 Y& —FVRwv o X /Center Gearbox / Die mittlere Getriebegehéuse
Carter de différentiel central / Caja central

3x10mm (75 v I+ v TER)
(Flanged Cap Screw)
(Stopp inbusschraube)
(Vis épaulé)
(Tornillo allen)

3x10mm (75 v IftF+ v TER)
(Flanged Cap Screw)
Stopp inbusschraube)

B

(
(Vis épaulé)
(Tornillo allen)

34 E =7 > %Y / Pinion Gear / Motorritzel
Pignons / Engranajes

<FVHER>

< Gear Ratio Chart >

< Vitesse Ratio Tableau >
< Gréafico de Relacion de engranajes >

< Ubersetzungsverhéltnis Tabee\

Vry— ZIN—FF E-ArFy
Chassis Spur Gear Pinion Gear
Das Chassis Hauptzahnrad Motorritzel
Chassis Couronne principale Pignon Moteur
Chasis Corona Pifén
Inferno MP9 46T /47T /48T 11T ~15T

3x10mm

4x6mm RY ANy T ZAER
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

4x8mm HIAYIRER
F/H Hex Screw
Inbus-Senkkopfschraube
Vis BTR a téte fraisée

DHMM] F/H hex tornillo

3x10mm 7V IfFvyvTER
Flanged Cap Screw
Stopp inbusschraube
Vis épaulé
Tornillo allen

© [mmy—-

O zorzEEs,
Use this hole.
Dieses Loch benutzen.
Utiliser ce trou.
Utilice este agujero.

4x4mm v hEX
Set Screw
Gewindestift
Vis BTR 4x4mm
Prisionero 4x4mm

O TsnFicty FEREEET 3.

Firmly tighten the set screws
onto the flat spots.

Ziehen Sie die Gewindestifte auf
die ab-geflachten Flachen fest.

Vissez les vis type BTR sur les méplats.

Apriete los prisioneros firmemente
en las partes planas del eje.

GO E—HH 0T =REFE>T2AD
EXZEEYT %o
Allow gap of one sheet of paper
and screw in the two screws.
Unter Einhalten des SpaltmaBes
eines Blattes Papier die beiden
Schrauben hineindrehen.
Laisser I'espace d’une feuille
de papier et serrez les 2 vis.
Permita el espacio de una hoja de
papel y atornille los dos tornillos.

23




£ 4 —F¥iRv ¥ X Center Gearbox / Die mittlere Getriebegehause

Carter de différentiel central / Caja central

3x12mm

12
W
W

=705

AT

2

@

T

TR

1

Gmgb_'

Z Y ARy - X /Radio Box

Empfangerbox / Boitier radio / Caja de radio

3x15mm

3x15mm

AF7IVTH =R
Steering Servo
Lenkservo

Servo de direction
Servo de direccion

3x10mm/g

3x10mm

< TIARYIR >
< Radio Box >

< Empfangerbox >
< Boitier radio >

< Caja de radio >

24

4x10mm YIS EX
F/H Screw
SK Schraube
Vis F/H 4x10mm

[Dﬂ]ﬂmmm] Tornillo 4x10mm F/H 4

3x12mm S EX
F/H Screw
SK Schraube
Vis F/H 3x12mm

O A 723> DRI—FT48TE
AT 2HEIE@Q)ZHERAT 5,
If using optional 48T spur gear,

use ‘

Wenn Sie optional 48T
Stimradgetriebe, 78).

Si vous utilisez du matériel en
option 48T éperon, utiliser (8.

Si utiliza engranajes rectos 48T
opcional, utilizar 78).

(GESC/E—y—DstBEBIH>T
d—RZz27<,

Plug in the cords by referring to
the instruction manuals of the
ESC and motor.

Stecken Sie die Schnire
durch Bezugnahme auf die
Bedienungsanleitungen der
ESC und Motor.

Branchez les cordons en se
référant aux manuels d'utilisation
de I'ESC et le moteur.

Enchufe los cables haciendo
referencia a los manuales
de instrucciones de la ESC
y el motor.

3x10mm ¥ EX
F/H Screw  SK Schraube

Vis F/H 3x10mm  Tornillo 3x10mm F/H
l ,,,,,,,,,,,,,,,,,,,,,,,,, 3

3x15mm E'X
Screw LK Schraube

Vis 3x15mm  Tornillo 3x15mm
ﬂllll||||||||||||Illlllllllllll fffffffffffffffffff 4
OB o —Rrty v v—icFi

?é%’%ti@%ﬁﬁﬁ?’éo

If servo interferes with chassis
at step [, use (5.

Falls die Servos in Schritt
kontakt mit dem Chassis
haben, verwenden Sie @

Si le servo interfére avec le
chassis a I'étape €,
utiliser .

Si el servo interfiere con el
chassis en el paso K,
utilice la pieza @

OQv—RHBOILT Yy Y2k

HZ—=IERT %,

Use rubber bushings and collars
included in the servo.

Verwenden Sie die Gummidampfer und
Hulsen aus dem Lieferumfang des Servo.

Utiliser les silents blocs et
entretoises livrés avec le servo.

Utilice los silent bloc y los tirantes
que vienen con en el servo

@ zr—ravhO—5—(ESC)A
For Electric Speed Controller
Fuer den elektronischen Fahrtenregler
Pour contréleur de Vitesse
Para el controlador de velocidad eléctrico

0O corzEs,

Use these holes.
Dieses Loch benutzen.
Utiliser ce trou.

Utilice este agujero.




37 707K / Radio / RC-Anlage (2
Radio / Equipo de Radio ),
Qg

H—RICHFBOE R,
Supplied with the servo.\g
Im Lieferumfang des Servo enthalten.

Livré avec le servo.
Suministrado con el servo.

3x12mm

~N

B / Front/Vorne
Avant / Delantero

3x15mm

3 S IAMRw ¥ X /Radio Box
Empfangerbox / Boitier radio / Caja de radio

P
@ 2>
Sponge
Schwamm
Mousse
Esponja

N

Receiver
Empfénger
Récepteur
Receptor

TOTFINAT
Antenna Tube
Antennenrohr

Tube d’antenne

Tubo Antena

@\ NPT

oA

Antenna
Antenne
Antenne
Antena

@ 58mm R—JLT> K (L)
Ball End (L)
Kugelpfanne (L)
Chape (L)
Roétula (L)

@

3x12mm v hEX
Set Screw
Gewindestift
Vis BTR 3x12mm

5.8mm EEfR—IL
Flange Ball
Kugel m. Bund
Boule épaulée

3x15mm HIEZ
F/H Screw
SK Schraube
Vis F/H 3x15mm

3mm P =P AN
Nylon Nut
Kunststoffmutter
Ecrou nylon

(AR
Parallel
Parallel
Parallele
Paralelo

3x6mm EXR
Screw
LK Schraube
Vis 3x6mm

G 1xvs—sEET 2,
Connect the servos to the receiver.
Verbinden Sie die Stecker.
Brancher les fiches.
Conectar.

A=Ky hO—5—(ESC)
Electronic Speed Controller
Mechanischer Fahrtenregler
Variateur mécanique

Variador de velocidad

(CH2~)
(for CH2)
(fur CH2)
(pour CH2)
(para CH2)

AFT7YV YT =R
Steering Servo
Lenkservo

Servo de direction
Servo de direccion

(CH1AN)
(for CH1)
(far CH1)
(pour CH1)
(para CH1)

25



3 ZIAMRY - X /Radio Box
Empféngerbox / Boitier radio / Caja de radio

e -m»‘)) !
SN\

ASSSNN
\(//’j’;“ <

\ W
o =%

/1
A

o

NV

|

)

40 %"~ )X— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

p
2.6mm
g R4
2
26%@: GED
3
7DD
N\

5E) - 70 b G s -7ovrm @D s,

(

(Short) — For Front

(Kurz) — Vorne

(Courte) — Avant

(Corto) — Delanteros
(R) - U

(Long) — For Rear

(Lang) — Hinten

(Longue) — Arriére

(Largo) — Traseros

Short) — For Front
Kurz) — Vorne
Courte) — Avant
Corto) — Delanteros

R)-UVA
Long) — For Rear
Lang) — Hinten
Longue) — Arriére
Largo) — Traseros

Fit into groove.

In die Nut einsetzen.
Introduire dans la rainure
Colocar en la ranura

7O0v kA
For Front / Vorne
Avant / Delanteros

YA
For Rear / Hinten
Arriere / Traseros

26

3x3mm tvhEX
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

®ovoey
Hook Pin
Karrosserieklammer
Goupille
Clip carroceria

2.6mm FAOvFryhk
Nylon Nut  Kunststoffmutter

26mm TvIy—
Washer Scheibe

@Rondelle 2.6mm Arandela 2.6mm
,,,,,,,,,,,,,,,,,,,,,,,,,,,,, 4

35mm QYUY

O-ring  O-Ring

o ' Joint thorique ~ Junta Térica
,,,,,,,,,,,,,,,,,,,,,,,, 8

6.8mm R—J)LT> R (S)
Ball End (S) Kugelpfanne (S)
Chape (S) Rétula (S)

Q| 4

PR (B)
Piston (Black) Kolben (Schwarz)
Piston (Noir) Piston (Negra)

H5— ()
Collar ('[hick) Gleitlager (Dick)
Bague (Epais) Casquillo (Grueso)

N5— 8
Collar (Thin)  Gleitlager (Dinn)
Bague (Mince) Casquillo (Fino)

cuvy
C-ring C-Ring
ClipenC ClipenC



%"~ )X— / Shock Absorber / StoBdampfer

Amortisseur / Amortiguador . .
(AIS Sz 2

Pull down the piston.

Kolben nach unten ziehen.
Tirer vers le bas le piston.
Mueva el piston hacia abajo.

O O HECHB<CEVNETANS,
Puts in to the extent that it
becomes somewhat low.

StoBdampfer Ol bis zur
B )e—AA )L Kante einfiillen.
N Shock Oil = =] Remplir I'amortisseur.
= L, Silikon-Oel Rellene el deposito.
° Q Hmlg schong = @J:"Fétﬂ [aZ E D,
Aceite amortiguadores — - Then, gently move the piston
= S—— up and down to get rid of
EXNY air bubbles.
Piston L Kolben auf und ab bewegen,
Kolben H \ ) bis keine Luftblasen mehr

zu sehen sind.

H Piston
B Piston

Q@;

@ Puis, actionner doucement

=
le piston vers le bas et vers
= le haut afin d'éliminer les
bulles d'airs.

Mueva el pistén hacia arriba
y hacia abajo para eliminar
las burbujas de aire.

(O RL—RC#H < HEERT B0

Check if piston moves smoothly.
X Priifen Sie den Kolben auf

Leichtgangigkeit.

|
i

Vérifier que le piston bouge

doucement.
Compruebe que el pistén se
mueve libremente.

G.Smm R—=)L

Ball
Kugel
Rotule
Rotula

42 %> JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

O A1 LR B,
Put an oil.
Etwas Ol auftragen.
Mettre un peu d'huile.
Ponga aceite.

<YUVH>

< For Rear > Q ®@(§3;7E\/:ﬁﬁt
#34mm < Hmt\en > #98mm EKu?z))— Voor;eron
approx. 4mm <Arriere > approx. 8mm (Courte) — Avant
ca. 4mm <Trasero > ca. 8mm (Corto) — Delanteros
environ 4mm IJJ}L_‘LJF] environ 8mm
aprox. 4mm aprox. 8mm @ (R)-UVH
(Long) — For Rear
(Lang) — Hinten
(Longue) — Arriére
(Largo) — Traseros

(CESONZi= X dkTE N
Compress the spring and install @
Driicken Sie die Feder zusammen

und schieben Sie ) auf.
Compresser le ressort pour
monter .
Comprima el muelle e instale @

(DESSTISE P S ZEZAN
DEZEDE D,
Join the chase of stopper and
spring sheet.
Déampferteller und Kugelpfanne

<70y h~E>
< For Front >
< Vorne >

< Avant >

< Delantero >

Oa

9 ] N aneinander ausrichten.
T/ 70>~ Placer la coupelle d'amortisseur
For Front sur l'axe de piston.
dﬂ Vorne Una la horquilla y el prisionero
Avant al muelle.
@ Delanteros
Uy A
X2 For Rear
Hinten

Arriére
Traseros

27



70> k%> J)¢— | Front Shock / Vorderer Dampfer

Amortisseur avant / Amortiguadores Delanteros amm FAOVFy k

Nylon Nut
Kunststoffmutter

Ecrou nylon
Tuerca Nylon

70V KV~

Front Shock

Vorderer Dampfer
Amortisseur avant
Amortiguadores Delanteros

smm F/—TyTa
Shock Bushing
Dampferlager
Bague de bouchon d’amortisseur
Casquillo tapa de amortiguador

3 x25mm RV U1—EY
Screw Pin
Schraubachse
Vis
Tornillo Pasador

] — 2

(A GV
Holes for mounting.
Dieses Loch verwenden.
Trous pour le montage.
Agujeros a utilizar.

Y%~ )X— I Rear Shock / Hintere Dampfer

Amortisseur arriere / Amortiguadores Traseros

3mm FAAYFvhk
Nylon Nut
Kunststoffmutter
Ecrou nylon

o_l, Tuerca Nylon

s )— [@ ————————————————————————— 2

Rear Shock ~
Hintere Dampfer
Amortisseur arriere
Amortiguadores Traseros

smm ¥V /IX—Tv¥a
Shock Bushing
Déampferlager
Bague de bouchon d’amortisseur
Casquillo tapa de amortiguador

1»,'\ ¢ (19 3 x 25mm 2702ty

QJ))\J‘ e

'.«:{%)J)J)J"\g\‘@ Jy——
= /;Q

(AJSE VA

Holes for mounting.

Dieses Loch verwenden.
Trous pour le montage.
Aguijeros a utilizar.

28



= & N
= )
S5 - p " :
mw & B o3 e h < 8 ,
#w £ 3 go 10D o ©
= S c_ 2 S > = o
A SETQR o B .5 E 8w @
. £ = g0 . %€ ¢ Qs £°Sw -+
o.M eh‘aee ) < o [CRECINS = N
| v cc®-= Wit ec 25050 ;
2 o .8 02 E = S2=85 ~
h€eg SeESEG WOl g5 ;Z2EET | =
AN ZgECS Ao 2 22ER 052 zz o
NDOPS5BERSS /Inana.yhnuee E LS N o °
‘ SE02E® LS8, 30 =S5€aT S 00
SUTEC30020 AE®G2sEs26¢<8 g 32
o © - S =~ E ©C O o o a, o
55258-%5338 LMHes=858S 2 Xgsge
28c53523288 BHUSS o E 588358 T25%¢
220005 - 082S DP=05T©° | 3ESD
T = 7 S S g ]
O gogoscey N E2Xgoc=o0 o5 9%
Lo 5EO ERE 69T A 5T TE853
BWOTx =z 73 O S » o< < O BEEDE

<7y ~A>
< For Front >
< Vorne >

< Avant >

< Delantero >
<UVH>

< For Rear >
< Hinten >

< Arriére >

< Trasero >

54 &K —JL / Tire & Wheels / Reifen & Felgen

5 A V&R —)JL / Tire & Wheels / Reifen & Felgen
Jantes et pneus / Neumaticos y Llantas

Jantes et pneus / Neumaticos y Llantas

29




47 /X 7 U —/ Battery xR 2RELHABL. RENAL/NY FU—%2KERT 5T &,
Akku / Accu / Bateria CAUTION : Use fully charged batteries of the same type i.e. same product number.
Achtung : Bitte stets vollgeladene Akkus desselben Typs verweden.
ATTENTION :  Utiliser des batteries bien chargées de méme type

(méme numéro de série).
PRECAUCION : Utilice las baterias completamente cargadas del mismo y con el
mismo numero de parte.

CAUTION :

Achtung :

ATTENTION :

PRECAUCION :

PEROLZLZHERT 258, LHERRKOESCOREIFLIPOE—RICHE>TWET,

ZYTIKENY T —%ERBTBHBREBZ Y TILKRNY T —FE—RANDOYDBEZINRETT,
EUREGRAED20R—YZSRUE—RZYDBZXTIRE W,

For safety matters, the ESC is preset to Li-Po battery mode. When using NiMh battery packs with this ESC,
please make sure to change the ESC setting to NiMh mode specified in the instruction manual.

Please switch the reference to mode the 20 pages of the manual.

Aus Sicherheitsgriinden ist der Regler auf Li-Po Akkus voreingestellt. Bei Verwendung von NiMh Akkus, dndern
Sie die Reglereinstellung auf NiMh Akku wie in der Anleitung beschrieben.

Bitte schalten Sie den Verweis auf die Modus 20 Seiten des Handbuchs.

Pour des raisons de sécurité, le variateur de vitesse est programmé d'origine afin d'étre utilisé avec des batteries
de type LiPo (Lithium Polymer). Pour une utilisation avec des batteries de type NiMh, veillez a vous référer a la
notice d'instruction afin de changer le mode de programmation.

Se il vous plait passer la référence au mode les 20 pages du manuel.

Por cuestiones de seguridad, el ajuste del variador esta predefinido en modo de bateria Li-Po. Cuando utilice
baterias NiMH con este variador, por favor aseglrese de cambiar la configuracion del variador para el modo
NiMh especificada en el manual de instrucciones.

Por favor, cambia la referencia al modo de las 20 paginas del manual.

Ny TYU—=XKTv T
Battery Strap
Akkuspannriemen

Sangles de fixation batterie

: Ny FY—a0—R
Correa de la bateria y7Y—3—F

Battery Cord
Akkukabel

Cables batterie
Cuerda de la bateria

30

O x5 —%EGT 3.,
Connect the servos to
the receiver.
Verbinden Sie die Stecker.
Brancher les fiches.
Conectar.

G rRyFU—a—rpEHL
WESIENY T U —&—1E
ICEEY %

Fasten battery cords to the
batteries to prevent them
from moving.

Akkukabel am Akku befestigen,
um ein Verrutschen zu verhindern.

Attacher les cables avec les
batteries pour leur éviter
de bouger.

Sujete las cuerdas de la bateria
a las baterias para evitar que
se muevan.




Carrosserie / Carroceria

7R7"« /Body Shell / Karrosserie

O 7257515178,
Hole for antenna tube.
Offnung fiirs Antennenréhrchen.
Trou pour le tube d’antenne.
Agujero para el tubo del antena.

2%/ Painting / Lackierung

Peinture / Pintado de la Carroceria N _
@ REAIL—HZ—T

T Rl BET 3,
@ znic. EATRYLTNERS, @ v ST, WALS Paint the body shell from
Before painting, use a neutral detergent NAFVTY—R%&ih%, the inside using Kyosho
to remove any oil residues and dirt. Mask the windows from the inside. spray colors.
Bevor Sie beginnen, reinigen Sie die Maskieren Sie die Fenster von innen. Lackieren Sie die Karrosserie
Karrosserie griindlich mit einem Masquez les fenétres von innen mit Kyosho
milden Haushaltsreiniger. de l'intérieur. Sprayfarben.

Enmascare las ventanas
desde el interior.

Avant de peindre, nettoyez la
carrosserie soigneusement
avec un produit vaisselle.

Antes de pintar, lave la carroceria
con agua jabonosa, aclare y
deje secar.

Peingnez la carrosserie
avec des peintures en
spray de chez Kyosho.

Pinte la carroceria desde
el interior utilizando sprays

© zriyr—yERS O 2. AT FEOREE=—LY— FERDLTH,

SECLTLLRE W, After painting, remove the protective film from the body shell.

Refer to the pictures on the box Ziehen Sie den Schutzfilm von der Karrosserie ab.
for the color scheme. Enlevez le film protecteur de la carrosserie.

Nehmen Sie Bezug auf die Una vez terminado el trabajo de pintado,
Verpackung, wenn Sie lackieren. retire el plastico protector.

Reportez-vous aux illustrations
sur la boite.

Tome como referencia la caja de
su modelo para pintar.

31



7R« /Body Shell / Karrosserie
Carrosserie / Carroceria

TFOTFINAT
Antenna Tube
Antennenrohr

Tube d’antenne

Tubo Antena

3x12mm

32

KT EY
Body Pin
Karosserieklammer
Goupille de carrosserie
Clip carroceria

3mm FAAYFvhk
Nylon Nut
Kunststoffmutter
Ecrou nylon
Tuerca Nylon

3x12mm EX
Screw
LK Schraube
Vis 3x12mm
Tornillo 3x12mm

ﬂlllllllllllllll\llllllll ********************** 2

ORFEVE BOLSK
HIFTH EMOALIETT,
Slightly bend the body pins
as shown in the diagram
for easier removal.

Sicherungsklammern zum
besseren Greifen leicht biegen,
wie dargestellt.

Courber les clips de carrosserie
comme indiqué.

Doble ligeramente las presillas
de carroceria para facilitar la
instalacion.

ﬁj}ﬁ>%



A72avR—VDIFVTRNE—FY—V VY N 2ERAT BIEE
When using optional clamp-type motor mount

Beim Verwenden der optionalen Klemm-Motorhalterung
Lorsque vous utilisez le support moteur option
Cuando se use el soporte motor opcional tipo abrazadera

1 Y% —FV /Ry U X I Center Gearbox / Die mittlere Getriebegehduse
Carter de différentiel central / Caja central 5x6mm TS5y hAy REDyTER
Flat Head Cap Screw
AV RNA(F— No. & A% Linsenkopfschraube
Part Names Quantity ¥Is aﬁetg fralsbee |
t‘/&—j_-“77"j‘/|\(MP9) ornilio de cabeza plana
IF405 | Center Diff. Mount (F&R / MP9) x1 600 A
ZIIE-5—~<7>¥k(MP9e Evo.) 3xiomm ¥ ¢ v 7€ 2 s6mm 75y MY EFFYTER . 4 | zann | | N/ (D
IF511 | Aluminum Motor Mount (MP9e Evo.) B ®x 1 3x10mm Cap Screw X 4 5x6mm Flat Head Cap Screw X 4 | 5000
IF518 E—5—=YIV KR 21— (M5x6/4 \)| 5x6mm 75 hAw F¥v v 7EZ x4 700
Motor Mount Screw (M5x6/4pcs) 5x6mm Flat Head Cap Screw
IFwazs| E=% —1Y > 7 (MP9e Evo) IF511 & ¢ 42 LT OE—5 —ERBICHE 600
Motor Ring (MP9e Evo.) Required when using IF511 and motor with diameter less than 42mm
Fvy7EX(M3x1I0/5A) 3x10mm F+ v 7EX
1-523010 Cap Screw (M3x10 / 5pcs) 3x10mm Cap Screw X 4 200
e N

©6) IF405

IF511 /IF518%

5x6mm IF511/IF518
5x6mm

33



2 E—4% — / Motor / Motor
Moteur / Motor

v
SN

N

A

™

A
3\
O,

AN

It
%v‘
g

%‘%

G

\/

0
-
g

T

i

_" .\g o
A\
%‘\i\‘\"\‘\\\‘“
T
%

)

\
T

IF511 /1-S23010
3x10mm(Cap)

IFW475

IF511 /1-S23010
3x10mm(Cap)

3 E-Av£v/
Pignons / Engranajes

Pinion Gear / Motorritzel

_A

=

34

3x10mm F¥vTERX
Cap Screw
Inbusschraube
Vis
Tornillo allen

[l 4

OB ec@or=mrRLI

B3 & DICHED B,

Tighten so that the gap between
@ and @ will be the same.

Festziehen, so dass der
Abstand zwischen und
identisch ist.

Serrer afin que I'cart entre @
et soit identique.

Ajuste de modo que el espacio
entre Q03 y sea el mismo.

G IFs11E 42U TFOE—4—

ERARFICHE,

Required when using IF511
and motor with diameter less
than 42mm.

Wird benoetigt beim Verwenden
von IF511 mit einem Motor mit
weniger als 42 mm Durchmesser.

Nécessaire lorsque vous utilisez
le IF511 avec un moteur dont le
diametre est inférieur & 42mm.

Obligatorio cuando se use IF511
y un motor de diametro inferior
a 42 mm.

O E— 50T EWEE > TIEFD
EXEZEEYT %,
Allow gap of one sheet of paper
and screw in the four screws.
Unter Einhalten des SpaltmaBes
eines Blattes Papier die vier
Schrauben hineindrehen.
Laisser I'espace d’une feuille
de papier et serrez les 4 vis.
Permita el espacio de una hoja de
papel y atornille los cuatro tornillos.

(®) P33T{RLES L 125x6mm
7oy hAy REFLrYTER
=D,

Tighten 5x6mm Flat Head Cap
screws, which tentatively tighten
on section P33.

Ziehen Sie die 5x6 mm
Linsenkopfschrauben fest,
welche provisorisch
festgezogen waren P33.

Serrer la vis a téte plate de
5x6mm qui resserrent
provisoirement la section P33.

Apriete los tornillos de cabeza
plana 5x6mm ajustados de
forma provisional en la
seccion P33.



Pincement (avant) / Ajuste de la convergencia (Delantero)

K=& (70> K) / Toe Adjustment (Front) / Spurjustierung (vorn)

@7 O0YRDRSZZEZT. N—ADRENTEFT,
Adjust the front toe by making the tie rod longer or shorter.
Die Einstellung wird an der Spurstange vorgenommen.
Ajuster le pincement avant en agissant sur la longueur des biellettes.
Ajuste la convergencia de las ruedas delanteros alargando o acortando la
longitud de los tirantes ajustables.

*+ >~ /\—FA / Camber Adjustment
2 Der Sturz / Carrossage / Ajuste del Camber
@7 y/\—OY RORSZEZTF v VN\—ABOFENTEET,

Adjust the front/rear camber by making the upper rods longer or shorter.

Der Sturz an Vorder- & Hinterachse wird an den oberen Querlenkern justiert.

Ajuster le carrossage avant et arriére en agissant sur les biellettes de tirants
supérieurs.

Ajuste el angulo de camber delantero/trasero acortando o alargando la longitud
de los tirantes ajustables.

XATATFv VI~

K—1> < » Negative Camber
Toe -in / Negativer Sturz
Vorspur _—— Carrossage négatif
Pincement positif a7 Camber Negativo
Positiva
RIT 4 TFv 2 /N\—
— 5 \ i Positive Camber
A | v Positiver Sturz
Toe - out -
Nachspur \ Carrossage pgsmf
. P Camber Positivo
q y Pmcement négatif \ i
7 \ Negativa \ /
Y40y R / \ 7Zw)X\—Avy R v o
Tie Rod Upper Rod
Spurstange Oberer Querlenker VN
Biellette Biellette supérieure
Tirante Superior
LoRE i LORE ki LOoRE JAYN/UY 1
Length (L) Steering Characteristics Length (L) Steering Characteristics Length (L) Front / Rear Steering Characteristics
Laenge Lenkeigenschaften Laenge Lenkeigenschaften Laenge Vorne / Hinten Lenkeigenschaften
Longueur Comportement Longueur Comportement Longueur Avant / Arriere Comportement
Longitud (L) | Caracteristicas Direccion | Longitud (L) | Caracteristicas Direccion Longitud (L) Delanteros / Traseros Caracteristicas Direccion
B<T2 | AFTUVUREEBRALE |8<TB | a—FUvsmmorms| | [F<TR 70Yh | AT 7YY TRIERY AL MARIEE 3.
Longer. EHIc RS, Shorter. BB, Longer. Front Ste_enng bec_omes milder.
laenger Steering becomes milder. | kuerzer. Enters corners more laenger. Vorne weicheres Einlenkverhalten
Allonger. weicheres Einlenkverhalten| Racourcir. aggressively. AII’onger. Avant Entrée d«la‘wrag'e plus agressive.
Mas largo. | Entrée de virage plus agressive| Mas corto. | direkteres Einlenkverhalten Mas largo. Delanteros | Conduccion mas suave.
Conduccion mas suave. Train avant plus neutre. RIF 4T EpIN— v dA—F UV TR PP HIND PR 2,
Entrada en curva mas agresiva| Positive Camber Rear Rea( tire grip bgcomes worse when entering corners.
N—o1> k=77~ Positiver Sturz Hinten weniger Grip in Kurven .
Toe -in Toe - out » I L'accroche des pneus arriére en entrée de virage est
Carrossage positif Arriere moins efficace.
Vorspur Nachspur Camber Positivo Traseros | p,
Pincement Pincement eor agarre de las ruedas en la entrada en curva.
positif négatif "<TB 70Yk | A=F YUY IHHORIGNREL 25,
Convergencia Convergencia Shorter. Front Enters corners more aggressively.
Positiva Negativa kuerzer. Vorne direkteres Einlenkverhalten
Raccourcir. Avant Train avant plus neutre.
. . Més corto. Delanteros | Entrada en curva més agresiva.
Py1Oy RORSE, EREALICT ST Lo
Ensure that the length of both left and right tie rods is the same. FATATFvVIN— URd A—F UV THBRITU VI THIARDIC BB,
Sie Spurstangen muessen auf beiden Seiten gleich lang sein. Negative Camber Rear Gives rear tires more grip when entering corners.
ATTENTION ! Vérifier que les biellettes soient de la méme longueur de chaque cété. Negativer Sturz Hinten weniger Grip in Kurven
Asegurarse que la longitud de los tirantes derecho e izquierdo es idéntica. Carrossage négatif Arriere Les pneus arriére ont plus d'accroche en entrée de virage.
Camber Negativo Traseros Mayor agarre de las ruedas traseras al entrar en curva.

Pryi—Oy RORSE, EARALIKTZI &,
Ensure that the length of both left and right upper rods is the same either by
unscrewing or by tightening the set screw.
Unbedingt darauf achten, dass die oberen Querlenker auf beiden Seiten einer
Achse jeweils gleich lang sind.
ATTENTION ! Vérifier que les tirants soient de la méme longueur de chaque cété.
Asegurese que la longitud de los tirantes superiores derecho e izquierdo es idéntica.

3 75 / Ride Height / Bodenfreiheit
Garde au sol / Ajuste de la altura
@V RT7—LDEY NEXDFHAER TERDRENTEET,
Adjust the front / rear ride height.
Justierung der Bodenfreiheit vonr & hinten.

Réglage de la garde au sol avant et arriére
Ajuste de la altura delantera y trasera.

ALY F (2mm)

Hex Wrench (2mm)
Sechskantschlissel (2mm)
Clé Hexagonale (2mm)
Llave Allen (2mm)

ES)

Ride Height
Bodenfreiheit
Garde au sol
Altura

P v y—mERFICHEE, FIMERLF. RICHo < DES LB, £AOFE®

FEICHEIC DS LS ICRHET BT &,

Place the chassis on a level surface and lift the front of the model. When setting down
the model again, check if both front wheels touch down at the same time.

Modell auf eine ebene Platte setzen und vorne anheben. Darauf achten, dass die
Raeder gleichzeitig auf der Platte aufsetzen, ggf. Einstellung korrigieren.

Placer le chéassis sur une surface plane, puis vérifier en levant le chéassis par le
millieu que les roues droite et gauche décollent du sol simultanément.

Coloque el modelo en una superficie plana y levante la parte delantera. Compruebe si
las dos ruedas delanteras tocan el suelo al mismo tiempo al bajar el modelo

Ly hER
Set Screw
Gewindestift
Vis BTR
Prisionero

Yy hERZELD S,
Screwing in the set screw.
Gewindestift im Uhrzeigersinn
En vissant la BTR.
Apretando el prisionero.

BHENTH S,

Ride height becomes lower.
Weniger Bodenfreiheit.

La garde au sol s'abaisse.
Menor altura.

Yy NERZEDZHD,
Unscrewing the set screw.
Gewindestift geg. Uhrzeigersinn
En dévissant la BTR.
Aflojando el prisionero.

HEMNEh B,

Ride height becomes higher.

Mehr Bodenfreiheit.
La garde au sol monte.
Mayor altura.

35



1osApeal ‘on3 964N ONHIANI FEEET RS / NOILYHOJHOO OHSOAM 0202 ®

(H/4)wwo Lxy

WG | x ND2ZLYMAI
f\“:m\ (H/H)wwo kxy (R xy @
wwIgxe

¥ (H/4)wwo Lxg

MP00HHI

AN
JUWOLXE  ygxe

NOZLYMAI )

(H/4

MP00HAI

<elosel] >
< asuly >
<usjuiy >

! < Jopenbiuowy >
I < Jnassipyowy >
| < Jaydwepgols >

N

LU > < laglosqy ooys >
< JopenBiuowy > .u.;ﬂ\u.ls < —NA&>
< Inessiowy > A“rﬁm
< Jejdwepgors > W— NS
AN TR =
< JoquOSqy ¥ooys > N\ 251 moﬁuu.,of .
< —\AE> NN "//../C/Qeﬂ
) Y @ — fl -~ N =/
f > L ? ZONINE
& - v / A5 =0 uﬁ..@ )
S ( 7 ) J A_%w
0LyMAI ‘ . SN S e AN 75
/ £0-9peAl = oS AN O ) = R, A
. 5% =\ < (g) rioWEPRg> O¥

<(g) ueay >

< (e) auiop > . OLyMmdl | wwe
< (¢) woiy> wwgxe 120-9ve41 (k)
N <@Nxoc>
AN < (1) elojuelOg >
N <(}) ueay >

AN < (1) auiop >
// < (})uoi4>
AN <(H)N~<gc>
0Ly < N
Nw £0-9v€41(1) % <enueseley> c00Ldl

< [BJJUBD [SUBIDYIP Bp JBpR) > AN @
< asneyabagalien alopw aig >

I
k) < X0Qean Jsjua) > |
by 1 2
SELRMAF—LAR> ‘ -_ MPOOHSI
Mg Loy Gl . . — <oipel op elen >
<olpel Jayjog > NDZLYMAI ) N
<xog oY >

, oA 3031dS3a
s> 331v103 ANA
< 10100 > . ONNNHOJIFZSNOISO1dX3

< Iojo\ >

<—goa> M3IA d3d01dX3 FHE @

EEN:a\W

36




43#%[X] / Exploded View / Explosionszeichnung / Eclaté / Despiece

—HIN—YERFL TWBWI=YNHDET, Z0HE, RE/N—YRENEASNTVET,

70>~/ Front/Vorne / Some parts are not available for sale. For these parts, the corresponding substitute part number is entered.

Avant / Delantera Einige Teile koennen nicht nachbestellt werden; fuer diese haben wir die entsprechende Ersatzartikelnummer angegeben.
Certaines piéces ne sont pas disponibles a la vente et sont remplacées par les références de substitution mentionnées.
Algunas piezas no estan disponibles para la venta. Para estas piezas encontrara indicada la referencia alternativa.

<7aYk~Q0) >
< Front (1) >
<Vorne (1) >
<Avant (1) >
< Delantero (1) >

< 7Y hFT7 > 4x12mm
< Front Differential >

5 m{ 3x18mm < Vgrpe Ggar Differential >
£ < Différentiel Avant >

< Diferencial Delantero >
IF487

3x12mm

4x10mm

92653H ® ’
-
3x3mm g Q
IF459-2.3 | “HV N LA43 N
o N
1-W401005
W0201H §/3x10mm N IF278 /
W5015 IF453B

62)1F440

IF42BB

[
I
I
_"W3x18mm ‘1‘ —3 |F442W :
BONNN | 4x10mm
Q\ IF425-29.5 Z
=

{1)IFa45
IF442W

7
IF428B "”r ©0)IF286
@

e _Q_&—. IF428B

3x10mm(F/H)
69 IF464H
P o e e e e e o
4
7
4
7
7
4
86 IFW468B—@S0- - L7
‘. X
7
@)IF467 BRGO0S e (WBRGO22 /

IF418

;
3x15mm éf. IF462H
Js
3x12mm O
LA43
@’-’

1

.

LA43 3x1 5mm
X IF462H

IF417
1-W300910

- Q—. BRG022 /

IF418

A e
IFW107GM/ L’
IF110 L

C__

({191F332BK /

<70>hk(2)> 97052 :,,—*’."
% {)BRG022 / —T
<Front (2) > .IFW417J§ : IF418 S @iFa17
< Vorne (2) >
<Avant (2) > 3x18mm —E I x
< Delantero (2) > —({9BRGO22/

IF418

{0IF418

3x18mm

({18 1F332BK / 97052

37



Y& —F¥ Ry Y X /Center Gearbox / Die mittlere Getriebegehause
Carter de différentiel central / Caja central

3x10mm

< Center Differential >
< Mitte Gear Differential >
< Différentiel Centre >
< Diferencial central >

N 3x10mm(Ca
Q)IF92 . E X (Cap)

4x8mm(F/H) N

N

Z YA Ry ¥ X / Radio Box / Empfangerbox
Boitier radio / Caja de radio

38




)47 / Rear /Hinten/
Arriere / Trasera

3x6mm

97039-25
—

' A N
\\ IF423B
Ny 3x30mm(Cap,
I @B IFa42w
3x22mm(Cap) -7

- Ea)s
- () IF346-04 )
,\—\’ - \ @)IF272 ® ’ aﬁ@/ 3x10mm
. . @5 1F429 I - - Ve
AN Q1997002 s B ’/Wiﬁgj\ I
<7 -7

. @IFsi6 ; ©
\\\ P 3x8mm(Cap)
@3)IF463H _ ,&
\ (9 1F433 ?@’ 3x10mm 3x35mm(Cap)

- 3x18mm(F/H)
IF408D

m\ 3x3mm

IF408D

@))IF434

. ?4x25mm(F/H)

K@mzm H

4x10mm < Rear Differential >
< Hintere Gear Differential >
< Différentiel Arriere >
< Diferencial Trasero >

G IF144
(0)IF428B ax6mm
i}lF%sH ﬁ/
— ()97039-25 5
- 2 @0)IF452
) !
IF452 IF422B

. 4x12mm\g
IFW462-68.5

TS

IF42SB

IFW415

N I

N
G 97039-25 @—@wwwmm
@
1@ N

3mm
2) ’®/ 5x4mm

(34)IF423B

5
_
)
N I 38)IFW107GM / IF110
IF422B
))

@) IFa42w

IF423B

39



7 7 %% / Differential / Gear Differential
Différentiel / Diferencial

<7OY~/UVHE> &— 4x4mm
< For front and rear >

< Vorn & Hinten >

< Pour l'avant et l'arriere >
< Delantero y Trasero >

<tvy—m> [®)IF402/97011-128B
< For center > !
1

< Mitte > ﬁ@ BRGO005
< Pour le centre > 7
< Central > IF413 @

{4 IF410-46B
IF404B . %
K BRG005
SN B IF402/97011-128B
el
IF402 ¢
3x10mm IF413

(F/H)

(9) IF402

- H—E/N—YIRFBL TWEREWI—YDHD ET, Z20HE. RBE/N—YRENTASINTVET,

4> JX— ] Shock Absorber / StoBdampfer Some parts are not available for sale. For these parts, the corresponding substitute part number is entered.

Amortisseur / Amortiguador Einige Teile koennen nicht nachbestellt werden; fuer diese haben wir die entsprechende Ersatzartikelnummer angegeben.
Certaines piéces ne sont pas disponibles a la vente et sont remplacées par les références de substitution mentionnées.

Algunas piezas no estan disponibles para la venta. Para estas piezas encontrara indicada la referencia alternativa.

Q) IF470-02
. ) IF346-09 <70YhHE>
Y IFWA471 < 1-N2630N / IFW140-02 < For Front >
~ X ﬁ/} < Vorne >
~ -

. @0 IFW346-05C < Avant >

S / ﬁ M 1-W200604 / < Delanteros >
>~ . « _ IFW140-02

\\\\ 0 ﬂ/ ',
\\
. @)Fsae00 "> f (%0 1F471-01 /
- 1-N2630N / >« _ ( IFW471-01
IFW149-02 ~ (1%
/@;/ @0 IFw346-05C >~ _ IFW140-05 )
- 05 - ﬁ 1-W200604 / >~ @) IF470-03BK .
¢ IFW149-02 s

<UYH>
< For Rear >
< Hinten >
< Arriére >
< Traseros >




IN—Y %

Part Names

ARFIN—"J SPARE PARTS

AA (F— No. & A0 [ Ef

Quantity

(Biik)

IN—Y %

Part Names

% FOR JAPANESE MARKET ONLY.

AA (F— No. & A0 [ EA

Quantity

(BiR)

IF30-1 3?5&25 P/a\cé‘f(ifgy(ts(p?cg) ®x5 a0 | |52 Gt Smgﬂl\(é%%?é%nnrmn //2%5;// Mggi Dx2 400
IF35 étg_gng 57e @ @ x 2 450 |  |IF428B Zp‘;e/r\o;”’: gef(J,\‘z,"‘;/g')\(MPg) X2 @WxT] gog
x4 20| | 1F429 | g ey St 4P) | ez B
IF119 | Ronr Wheel Sha | ®x2 750 | | 1F433 | SacdiS race ot (M) | | 60x 1 x4 600
IF144 | Gung et~ @x2 650 | | IFa34 | g e sa ape) | @@ 600
IF272 | B Shook Stay (P RSy | B % 1 850 | [ IF438 | o bin (s | doos Mgy | B 4 500
IF2758)| Krnnckie Amn (L FMPO 1Sy | (0 E)x 1 1200 | |IF439C] Zot Lo o s /e g | 9% 1 2500
IF278 | Bosyt Nount Sot (PO RG) | Bx 1 @x2 @x4 | 400 | | 1Fago | Ft IR e @ x 1 2000
IF283 | (o Scv (L 5l RS | 00 X 2 300 | | IF441 | peer s ot e e | 2 2000
IF286 | it Upper Adst Rod (e Frontzped)| © % 2 o00 | firaazn| D 0 At BTN B e ks 500
IF287 | L g Ao o )| © %2 1000 Wnis /Pl | S aam

IF291 | iarn Ghassis (MPoe Eve. RS 0 X 1 7000 | | IF445 | fon s e (Bunmota / Mg), X 800
IF292 | Viotor Mount (MPSe Eve. S) | 88X 2100 | | IF46B] §ri e (ot MPo G| B X 2400
IF293 | Gotr Dt &t Lo . )| 0% 1 650 | | IF452 | i Guard (MPG) ®Bx1 @x2 500
IF294 | Coter Do St iMoo vy )| 0% 1 900 | [IF4538 By haoumt @®x1 @xa 400
B | s 2 oo | TR B T S
T |G S 2 e | avo| [T S B
R |t s Bomigiies| | [rase] BanEE A M
05 | Shook End St or B Snocaoen| ®O@D@xa | 600 | IFaeaH| 7ot E Lo s | ® 2 500
L 4 o] frasa LN B0
'P38% | 6 Diraa for 3y Shocpes)| )% 4 500 | - |IFABSH 751 Taper b al s 1P| & *2 400
Al (Y8 P aE Y o] [ | ot B8
IFI;}? V?Ii:g\/(la?lla(cjk/al;yQ?/Mpg) Wx1 @x2 1100 IF467 I_Do\:gﬁ K:\l:n\glzlrl? é/e?(\K/II};’Q(;\/lpg) D@Dx2 600
IF402 | 5 Bovel Gear Sot (o) | & ®x2 ®@xa | ss0 || 00 | Sies) @4 1800
IF4038) 5 ‘Gase 6ot (k5 s/ 61| © @1 550 | | 035K | ShodkAds i (o Shopsc] @ B X 2 750
IF4048| Gonter i, Gase Set (Mbey | @ B 1 600 | | "8T" | vamta i hockcoce (S rrtcy| @2 3200
70" | B, ase Gastels (roasapashibg)| X5 500 | |IF4748| s Gara (MPS TRISHTKIS) | @B X 1 1000
IF405 | Gomtor Dif. Moum (FaRIMPE)| B % 1 600 | | IF487 | 2t Loner Sus v (LAMpo Tl © B x 1 200
”31136 E{irﬁgf;f(i‘E:’TT//nﬁ"P%?) @x1 2500 | |IF504B éaﬁl?ngszeF(\;El)\ VB l@@@x1 ®x2 1000
15" | Drve Bevel Goar (151 /1) | ravo | |IFE0 | ESTEETAEE @t Gimiiain| 1roo
IF408D| Buikasd Set (Fa I MPY) | D@ x1 E)x2 700 | | IF508 | gty Sivap et (v | X3 1600
IF409 | Buimper (Mp) @x1 400 | | IF512 | GNG Contr it P (Moe v B X 1 1800
465 | Spur Goar (6T /PG| D 2600 | | IF513 | Fron Torave Fod (MPos vy B B Ex 1 @x2 | 1200
o [ S e | [ e e | BB, e |10
o |7 SR [9r2 | PR e oo o 1 R | 0
o | a3 S D o] [P i s A
IF417 ge—rcr\;tg;\\;;%;zyy(ag;)(r\/lP9) @ @ x 1 1900 | [IFTo02| KBLOX 2172 A) @@ x 2 2000
00 0 ) Y P e i 9 s A T SR
o e B 0 Enli il = ceit ey e e
el AN |9 0n ] em| (P2 IR S g i i o
IFaoag| JTO7YA7=LLRMPITKI4) | G @ x 1 7 (vsB7vvaft| o0 IFW140| O U > J v k @®@®x4 800

Rear Lower Sus. Arm (L,R/MP9 TKI4) | 34 x 4 for Seting with Busting -05 | O-ring Set ®E®m@x2

41




=Y %
Part Names

ARTIN—=Y

WA (F— No. & A0 [k Ef

Quantity

(BiR)

SPARE PARTS

=Y %
Part Names

% FOR JAPANESE MARKET ONLY.

RA (F— No. & A0 [ Ef

Quantity

(BiR)

1)~ 2 ), KRR S, A
IF\_/gé40 8n)n§(%§ %)1394:()34) x10 600 BRGO005 S/hie}:’dl\B/\e?ariJng/(]S(XS‘Ingg)S)Z%é @x2 650
IFW149| %> )8—> + 7 k (63) 26m 7yye- | FADYFY b Y—=ILRRFZU YT (6x10x3)2 A
-02 | Shock Shaft (63) %2 g Washer /Nyon Nt 2| 800 BRG022| ghield Bearing (6x10x3) 2pcs| WX 2 1000
N=RUYOFHRYYTRRT U1~ Y—=JLRR7Z U7 (B5x11x4)2 A
IFWA151 (3 5549mm / 2 A / MP9) @x2 800 BRGO31| ghield Bearing (5x11x4) 2pcs| ‘&' X 2 1000
Hard Rear Lower Sus. Shaft Screw | 3mm /oy + W D SF
(3.5%49mm / 2pcs / MP9) 3 leon Want N2B3ON| (*M%” oY r)\f;gnu(gp(gs;U B ot Nyton Rt 200
6.8mm \—=Rh—JL(H=8.7/2 A\ /MP9) 3X16mmAY AL A 7w —(M2x6x0.4 / 10 A) | 2x6x0.4mm 7y ¥ 4 —
IFW416/ & 8mm Hard Ball (H=8.7/2pcs/MP)| &' X 2 3xigmm Hex Sorew 2| 550 1-W200604 \yasher (M2x6x0.4 / 10pcs) | 2x6x0.4mm Washer x10 200
6.8mm /\—RA—)L(H=10.2/2 A /MP9) 3X18mmAY AL R 7w+ —(M3x9x1.0 / 10 A) | 3xox1.0omm 7y v —
IFW417| 6 8mm Hard Ball (H=10.2/2pcsMpPg)| X 2" 3xiamm Hor Screw 550 1-W300910 \Washer (M3x9x1.0 / 10pcs) | 3x9x1.0mm Washer x10 400
IFW425) 5 v urg St L 1 | 80 2 3900 | [HHUIIO (Y 2her (sl 0x0.5/10pos) | 22 10 400
IFW462| HD 2+ 7 Ik (4x645mm / 2 A / MP9) NI=T7ITFEFvvTYFEAN)
-64.5 | HD Sus. Shaft (4x64.5mm / 2pcs / MP9) | 89X 2 600 1708 | Golor Antenna (Black/dpcs) | B 4 500
IFW462| HD %2> ¥ 7 h (4x68.5mm/2 A /MP9) KYOSHO SPEED HOUSE TORX 8+ 7591 AE-5- k2300
-68.5 | HD Sus. Shaft (4x68.5mm/2pcsMPg) | 40 X 2 600 | | 70602 | yyosH0spEED HOLSE TOR 6+ BLNOTOR o | &0 X 1 16000
oY M\T£2Y 72y MMLRITS MP S KR-331 Z{EH (B %
IFWA468B Izrorﬁ l\Hut)jgaﬁri)eTSe/t l(l_(,ﬁ/1/7.5§/{\APg)) x 1 x2 1200 82135 Szﬂ(c::g KR-331 Ryéleﬁe(rgm) & x1 5000
HD I—F 1 v 79 v/{—tv b Q0 KYOSHO SPEED HOUSE BRAINZ 8 ESC
IFWA470| (M/55/MP9) MMM @x2 | 7000 | | 82247 | Ky0sHO SPEED HOUSE BRAINZ 8 ESC | @ X 1 20000
HD Coating Shock Set 26mm FA 0V F h F—7R KS-5031-09MW D
(M/55/MP9) X4 5 6mm Nylon Nut X 2 82273 | SERVO KS-5031-09MW X1 \With servo hom | 6000
B viasner X2 52276 | Sorvo Hom St (obes) | B2
IFW470| HD -7 175 v/\=7—A(M/L=b5/2 \) 2Fv 7V (10 A)
-01 | HD Coating Shock Case (M/L=55/2pcs) X2 3500 92638 Snap Pin (10pcs) @®x10 200
HD I—5 1 V75—t v YIS EE PANCI RN 33mm £ FER
IFWAT1| (S/47/MP9) D@D @x2 | 0800 | [92653H| 5 amm Hard Ball oint (3.0 hole /4pce) | X 4 samm setsoren* 4| 900
HD Coating Shock Set emmFAOYFy 2Ry IF—7 (1x100x150)
(S/47IMPO) X4 2 6mm Nylon Nut X 2 96441B| 5ponge Tape (1x100x150) x1 800
2.6x0.4mm 7y ¥ ¥ — AT+ > (1.6mm/10 A /FM29)
2.6x0.4mm Washer X 2 97002 | Body Pin (1.6mm/10pcs/FM29)| @9 10 250
IFW471| HDI-7 1 Y75y I{=r—2(S/L=47/2 \) 97011 | £~ (2.5x12.8mm/6 A\)
-01 | HD Coating Shock Case (S/L=47/2pcs)| 0% 2 3400 -128B | Pin (2.5x12.8mm/6pcs) ®x6 350
IFW472| FA =Ty MAVXI) 97 AN 2b=Y3 ) 97039 | A7 Y 2 —E> (3x25mm/4 A)
GM | Wheel Nut (Gunmetal/4pcsffor Serration) @hx 4 1300 -25 | Screw Pin (3x25mm/4pcs) @Wx4 350
HD £5~1179 34 M1 AMPIOMPIRS/F2808) 5x4mm £ hEZ 6.8mm R—)LI R (8 A /1296)
IFWB16| 11 Center Cup Joint (1ocMP1OMPIRS F2808) | €0 X 1 suamm Setsorew * 1| 700 || 97052 g'gmm Ball End (8pcs/1296) | 19X 8 400
1IS106 | £y75V1=2757M |54 NI~ [ 814 L=84) @ > 1100 — — - -
-814 | Big Shack Spring (M /Light Blue / 8-1.4 /L=84) X ;ﬁg&@—“/ij&;k? L)Eg;\—aj\gﬁgf‘;‘?
- = AP e e
LA43 ?Bm)n[;:éa/ll En5(218($2( 1 gs))\) @ x 12 300 Note that some parts are not sold as spare parts!
_ 'I : T A P < Einige Teile sind nicht einzeln erhaeltlich!.
oRGos| 2 Jav0YVT(Pe/ALVY)15 A @x 15 400 Attention ! Certaines piéces ne sont pas vendues au détail.
Silicone O-ring (P6/Orange) 15pcs Algunas piezas no se venden por separado.
5.8mm /\—RAR—JL(5 A)
WO0201H| 5'8mm Hard Ball (5pcs) ®x5 700
6.8mm /\—RR—)L(H=4.8/4 )
W0204| g'8mm Hard Ball (H=4.8/4pcs) | 40X 4 700
FVIN—T VR
W5015 Shock End x4 200

42




A7 3>I\—"Y OPTIONAL PARTS

% FOR JAPANESE MARKET ONLY.

LRSS =Y kN Y E =Y RA Y E i
No. Part Names Description (Bik) Part Names Description (Bik)
IF346 | 91777 L(EvTT V8= 4 N)| Q) & 5i 4 EA 400 IF459 | 70V NAGEFAHF=/1=(28mm /1 A /MP9) | @D) & Zxite 450
-03 | Diaphragm (for Big Shock/4pcs)| instead of @0). 4pcs -2.8 | Front Sway Bar (2.8mm / 1pc/ MP9) | instead of @Y).
IF346 | 74724 MVI=Tyva(CyT9vI-R1N) | @D & zcita 41BN IF459 | 707 MA5E74%F=11-(29mm/1 A MPIMPI0) | @) & zxita
: : h 1200 450
-04LB | L/Weight Shock Bush (For Big Shock/4pcs) | instead of @4). 4pcs -2.9 | Front Sway Bar (2.9mm/1pc/MP9/MP10) | instead of @1).
IF346 | ¥V \=7=Y(Ev7 5V \—Bi4N)| 4 BA 800 IF460 | JT2FE744=)\=(23mm /1 A /MP) | GB) & 5xita 500
-08 | Shock Boots (For Big Shock/4pcs) | 4pcs -2.3 | Rear Sway Bar (2.3mm / 1pc / MP9) | instead of ().
IF347 | 2I-EANY(01267 /20 [ €750/ @D E3ER  Suii-tyi OB oo IF460 | UPRFETAH=N=(24mm /1 A /MP9) | BB & i 500
-126 | Shock Piston (01,246 Hole / 2pcs / for Big Shock) | instead of @30). For Shock setting -2.4 | Rear Sway Bar (2.4mm / 1pc/ MP9) | instead of (6).
IF347 | §VI-E2NV(01267 /4 | €78/ @) &3 Slt-eyivfB| oo IF460 | UYZ5E51F=/=(26mm /1A /MPI) | §6) & 35He 500
-128 | Shock Piston (01,248 Hole / 4pcs / for Big Shock) | instead of @3). For Shock setting -2.6 | Rear Sway Bar (2.6mm / 1pc/ MP9)| instead of 66).
IF347 | §UI-EANY (8136 R /2N [ Ev75v-F)| @) &3cHa  §uli-ty74V7R 500 IF460 | UPAFEZAH=/\=(2.7mm /1 A/MP9)| 6 & 3cifa 500
-135 | Shock Piston (o1.3+5 Hole / 2pcs / for Big Shock) | instead of @30). For Shock setting -2.7 | Rear Sway Bar (2.7mm/1pc/MP9) | instead of (56).
IF347 | §U1-ERNY(9136 7/ 2N/ vy 9vn-F)| Q) &x5ita  §ui-ty7407R 500 IF460 | Y2571 %—-\~(28mm /1 A/ MP) | Bb) & zxita 500
-136 | Shock Piston (o1.3+6 Hole / 2pcs / for Big Shock) | instead of @30). For Shack setting -2.8 | Rear Sway Bar (2.8mm / 1pc/ MP9)| instead of (6).
IF347 | Y2I-CANY (0146720 £y 750/ () E 38R ity (VIR| oo IF460 | U725 744-/1=29mm/1 A MPIMPI0)| B & i 500
-145 | Shock Piston (o 415 Hole / 2pcs / for Big Shock) | instead of @30). For Shock setting -2.9 | Rear Sway Bar (2.9mm/1pc/MP9/MP10) | instead of (6).
IF347 | §VI-EANV(01567 | 2N/ €78 I-)| @D £ 3K Fuit-eviq ViR oo IF460 | UPZFESAH—N=(30mm /1A /MP9) | GB) & 5ie 500
-155 | Shock Piston (o154 Hole / 2pcs / for Big Shock) | instead of @30). For Shock setting -3.0 | Rear Sway Bar (3.0mm/ 1pc/MP9)| instead of 66).
IF348 | Ey75v1-27) 27 M&L/ Ly K [9-16/=95) | Q) & 5xifa  §vii-ty74 V)R N=R70Y N VIR=27—(MPI TKI3)| 65) & i
-916 | Big Shock Spring (M&L/Red/9-1.6/L=95)| instead of @%9. For Shock setting| 1200 IF477 | Hard Front Shock Stay (MP9 TKI3) | instead of ©5). 6000
IF348 | £y/921=37129M8L) 54 TN~ 10-14/=95) | @B & 553 Hvit~ty7 4R N=R70YhA7H A7 —L(LR/MPI)| 63,00 & sit
~1014 | Big Shock Spring (VL  Light Bue / 10-1.4/L=95) | insteadi of @09, For Shock seting| 1200 IF483B| Lard Front Lower Sus. Arm (LRIMPY)| instead of ©3),80). 1000
IF348 | Ey/59v1-27 7ML Flh—/10-16/=95)| @) & 53 J)t-kv T4 9B 1200 IF484 ALTyREYTT VI =ty MMS/BOMPI)| MS 4 X5y i-RF—& L bl 6200
-1016 | Big Shock Spring (M&L/Blue/10-1.6/L=05) | instead of @9. For Shock seting Threaded Big Shock Set (MS/50/MP9)| Use together with MS size shock stay.
IF348 | £9752I(-27)27M8LI 74 7)=> 116199 | @) &Sk Su1i-es74VIB| o0 IEags | /\=F70YN82/=27~(MP9/IF4BA )| @) & it 6000
-1116 | Big Shock Spring (MALILight Green/11-1.61.=95)| instead of @09. For Shock setting Hard Front Shock Stay (MP9/for IF484)| instead of €5).
IF350 | £y /4vI=27Yv7(8 Th=[1-151=10)| @) £ 354 Fv/i-y7 (7B 09 NP ARLT- BRI iV X5 y7 MPITKA) | @D & 35
-715 | Big Shock Spring (S/Blue/7-1.5/L=70) | instead of @09. For Shock setting 1200 IF486 | Fiont Lower Sus. Holder B (R/GunmetalMP9 TKI4)| instead of 62). 2000
IF350 | £y7500-27Y27(51 7=y /814/1=10) | @) &35 §Vit—tyT409R N=R70YRE7%27-A(LR/MPI TKI4)| @3),00) & 3xit
-814 | Big Shock Spring (S / Green / 8-1.4/ L=70) | instead of Q0. For Shock setting| ' 100 IF487H| Hard Front Lower Sus. Am (LRMP9 TKI4) | instead of ©3),@0). 1000
IF350 | Cy79ui-27)v7(5) 54 M=T) 815110 | @) &5 §vii-ty7(V78 Ty h7=hILRI AV A5 MPITKA) 76),81) & 3xita
-815 | Big Shock Spring (S Light Purple /8-1.5/L=70) | instead of Q0. For Shock seting| 1200 IF488 | hjyminum Knuckle Am (LRGUMetalMPY TKIY) | instead of (76),@D). 9500
IF350 | €97520-27)2718 1 5417)=7 [816/L-T0) | @D & 3K Gli=eviofB| 4400 IF488 | 7Ly 7-h{L/ 7 X5Y ) MPITKI) | @D) & 5cif 4800
-816 | Big Shock Spring (S / Light Green /8-1.6 /L=70) | instead of @04. For Shock setting -L | Aluminum Knuckle Arm (L/GunmetalMP9 TKI4) | instead of @1).
IF350 | £v75211=27U 57 (S =71k /91 6L=T0)| @) & 3K Glt=ev7o7R| 4400 IF488 | 737y l7-LRIHV 4557 MPITKE)| @6 & 5ie 4800
-916 | Big Shock Spring (S/Purple/-1.6/L=70)| instead of @04. For Shock setting -R | Aluminum Knuckle Am (R/GunmetaliMP9 TKI4)| instead of 76).
IF350 | Cy5v8=27Y 7 (S K74 b f10-16/=70) Q) & 55ia  §vii-ty74 V7R TIIUPNT#2 Y7 (Off-20LR/ AV X5 97 MPITK4) @ &R
-1016 | Big Shock Spring (SMhite/10-1.6/L=70)| instead of G, For Shock seting| 1100 1F490 |\ Rear b Carir (0201 AunealMP3 TKH)| instead of G1). 6000
IF350 | £759/-27)27(5] 7L~ 6514/L=T0)| @) E3EH  §Ii-ev7(V7B| 00 IF491 | U1 > 5 (T 5y 7 /MPI TKI4)| @), & 35t 1200
-6514 | Big Shock Spring (S / Gray /6.5-1.4/L=70) | instead of @3. For Shock seting BK | Wing (Black/MP9 TKI4) instead of Qf),¢i.
IF350 | Ly/9vt-27Y55(8 4Ly [1514/1=T0) | @) &3 §vi—tyT(V78E 1100 IF491 | D4 V7 (&X7) —> /MPI TKI4)| @7 ,018 & 5t 1200
-7514 | Big Shock Spring (S / Orange / 7.5-1.4/ L=70) | instead of @J. For Shock setting KG | Wing (F-Green/MP9 TKI4) instead of 1), 19.
IF350 | Ev75vIt=27Y5(S/ Ly K [1515/=70) | Q) & 5538 §U)t-2y T4V )8 1200 IF491 | D47 (&HXEAL VY /MPI TKI4) | €D),019 & z5ia 1200
-7515 | Big Shock Spring (S/Red/7.5-1.5/L=70) | instead of @3. For Shock setting KO | Wing (F-Orange/MP9 TKI14) | instead of @}),219.
IF401 | VA > Z (RTA ~ / MP9) | @)@ &35t 1100 IF491 | 7« > 7 (&L v K /MP9 TKI4) | @D, @9 & 554 1200
W | Wing (White / MP9) instead of 21),1. KR | Wing (F-Red/MP9 TKIl4) instead of 1), 19
IF410 | Z/X—FT (47T / MP9) ki ¥YHEER 2200 IF491 | W17 (8t TO— /MP9 TKI4) | @D, 2 & 554 1200
-47B | Spur Gear (47T / MP9) instead of (14). for changing the gear rati KY | Wing (F-Yellow/MP9 TKI4) instead of Qf),¢i.
IF410 | R/X—=F+7 (48T / MP9) ezt FrhzEm 2200 IF491 | T V7 ((RTA K /MP9 TKI4) | @D),2 & zxita 1200
-48 | Spur Gear (48T / MP9) instead of (14).”for changing the gear rati W | Wing (White/MP9 TKI4) instead of Qf),¢i.
FWRFyILT=LLRI AV A v 7 MPY)| 76), @1 & ik 70Y ha7YA7=A(LR/MPY/IF427B) | €3),03) & 5if
IF419 | Auminum Knuckle Am (LR/GunmetalMP9) | instead of 78), 6. 9500 IF493 | Eront Lower Sus. Arm (LRMPY/IF427B) | instead of €3),@9). 900
IF419 | 73 FyIT=L(L AV A5y 7 MPI) | @) & 55ita 4800 IF505 | E=7 > ¥+ (12T/VE) ) &z 1100
-L | Aluminum Knuckle Arm (L/Gunmetal/MP9) | instead of @1). -12 | Pinion Gear (12T/VE) instead of ¢4)).
IF419 | 737y 7=AR/ AV X5y MPI)| 76) & zcita 4800 IF505 | E=7 > %+ (13T/VE) Q) &%t 1100
-R | Aluminum Knuckle Arm (R/Gunmetal/MP9) | instead of {6). -13 | Pinion Gear (13T/VE) instead of ¢4).
70y hN\TE+ U T (MPI)| 60,8 & Xi N=RX1Y v > —(MP9e Evo.)| 68 & 3t
IF421 | Eront Hub Carrier (MP9) i(r;@st:d of 60,@. 1200 IF510 | Hard Main Chassis (MP9e Evo.) gte@j of 69). 13500
IF423 | \=RUTO7HA7—L(LRMPITKI4) | @3, & it HD 7007 by -22/6= 197 h =511 A e Evo) | G1D), G & it
HB | Hard Rear Lower Sus. Am (L,AMP9 TKI4) | instead of @3),@. 1000 IFS14 | 1D Front C-Universal Shatt (L=51/1pcMPSe Evo)| instead of G1D), &) 2200
IF442 | N7 y¥aty hEXTU-V)| 1 BHA HD Y Ple5=22/t=41hyv 7 MLE144)1 A POk Evo)| G1D), B9 & it
KG | Color Suspension Bushing Set (Fluorescent Green) Fuﬁl set for a kit 500 IF515 | 4 Rear C-Universal St (L=14411pcMPe Evo)| instead of 10,319 2400
5— fw W dw R 7 HT|, - D 1w ZX
IF442 | h7-%27 /Jzt/l\(ﬁt_bM/MP% 1A9A . 500 IF517 A77Y09 7=V 25y MP%e Evo) | (13 & 32 2200
KR | Color Sus. Bush Set (F-Red/MP9)| Full set for a kit Steering Plate (Gunmetal/MP9e Evo.) | instead of {13.
IF442 | 17-H2Tyy2ty MEEALYY [MPI)| 1 BHA 500 Fs0o7H| 117 1 &7 b (MPSe TKI/1.0mm/ \—R) | £8£07 U 7174 V295N | or0
KO | Color Suspension Bushing Set (Fluorescent Orange /MP9) | Full set for a kit Body Set (MP9e TKI/1.0mm/Hard)| Unpainted clear body, mask seal.
IF442 | H7—%2Ty Y2ty NEXIIO-)| 1 &HA 500 IFBO10 RT 1 v ~(MPe Evo.) | £B207U7R7 4. Y27Y—) 3600
KY | Color Suspension Bushing Set (Fluorescent Yellow) | Full set for a kit Body Set (MP9e Evo.) Unpainted clear body, mask seal.
TAVITyIe=(AY X5y 7 2 N MPY)| Q) & 5xifa 7 1—I)L(MP9e TKI4)
IF455 | \Wing Washer (Gunmetali2pcsiMP9)| instead of @7). 300 | |IFD502| pecal (MP9e TKI4) 1200
IF459 | 70V M AFEFAHF~/=(21mm/1 A/MP9)| Q1) & zxifa 450 IFHO06| 71 yYamf=l {4\ ERT Y=Y MPITKI) | 4 A 1800
-2.1 | Front Sway Bar (2.1mm/1pc/MP9) | instead of @Y). KG | Dish Wheel (4pcs/F-Green/MP9 TKI4)| 4pcs
IF459 | 70YNAFEF4HF=1=(22mm /T A/ MPY) | @) & 55#ta 450 IFHO06| 74y 2 -l (4 A/ E3tAL I MPITKA)| 4 A 1800
-2.2 | Front Sway Bar (2.2mm / 1pc / MP9) | instead of @1). KO | Dish Wheel (4pcs/F-Orange/MP9 TKI4) | 4pcs
IF459 | 70V MAGETAHF~It=(24mm [ 1 A /MP9) | @) & 5xite 450 IFHO06| 74y aid=JL{4 A /&kL v R MPITKI4)| 4 BIA 1800
-2.4 | Front Sway Bar (2.4mm / 1pc / MP9) | instead of @Y). KR | Dish Wheel (4pcs/F-Red/MP9 TKI4)| 4pcs
IF459 | 70V NAFEFHF=/{=(25mm /1A /MP9) &I 450 IFHO06| 71 yYamf=)b(4 A &4 IO~ MPI TKI4) | 4 BIA 1800
-2.5 | Front Sway Bar (2.5mm / 1pc / MP9) | instead of @Y). KY | Dish Wheel (4pcs/F-Yellow/MP9 TKI4) | 4pcs
IF459 | 70YNAFETAF—/1=(26mm/TA/MPI) | @) & 35#e 450 IFHOOB| A=K7 {yyafif =l (4 A/ S0~ MPITKH) | 4 FBLA 1800
-2.6 | Front Sway Bar (2.6mm / 1pc / MP9) | instead of @Y). KY-H | Hard Dish Wheel (4pcs/F-Yellow/MP9 TKI4)| 4pcs
IF459 | 7OV RATEFA Y=t (27mm/1 A/NP9)| @) & z5#ta 450 IFHO06| \=R7 1 yyaid=lh{4 A/ H74 M MPITKIA)| 4 fELA 1800
-2.7 | Front Sway Bar (2.7mm/1pc/MP9) | instead of @7). W-H | Hard Dish Wheel (4pcs/White/MP9 TKI4)| 4pcs

43



=Y %
Part Names

A7avik—y

A

Description

e E A
(Biik)

OPTIONAL PARTS

VA2
Part Names

% FOR JAPANESE MARKET ONLY.

A

Description

e
(Biik)

IFS001| EyI5 V=277 (TI=[T-15=10)| > Ik—t v 7« > 7 1200 IFWA457| €55 01=27 5 (54 M- 81 4/L=T8)| Q) &3xHa  §v/~tyT1V5R 1100
-715 | Big Shock Spring (Blue/7-1.5/L=70)| For Shock setting -814 | Big Shock Spring (Light Blue/8-1.4/L=78)| instead of @04). For Shock setting
IFS001| Ey79VI8=-27V 7 (Ly R 151510 # > 18—t v 7+ > 0B 1200 IFW457| Ev 59 1=27) 4 (51— [15-14/L=78)| @) &34 §v/~ty7 (VIR 1100
-7515 | Big Shock Spring (Red/7.5-1.5/L=70)| For Shock setting -7514 | Big Shock Spring (Gray/7.5-1.4/L.=78)| instead of @. For Shock setting
IFS001| Ey75uI=27)0 T GAMTL BB | > 1i—t v 7« >~ OF 1200 IFW457| €975 R=27Y 5 (ALY 851 4/L=78) | Q) & 5Ha  §uIt-tyF (V)R 1100
-815 | Big Shock Spring (Light PurpIe/815/L 70)| For Shock setting -8514 | Big Shock Spring (Orange/8.5-1.4/L=78)| instead of @4. For Shack setting
IFS002| Ey 75 VI=27V 7 (Tl=[8151=81)| ¥~ )8—t v T« o 1200 IFWasg| ' 7AR78257 IR 2= 6ud2bnm2 A P9 @) & 3z 1000
-815 | Big Shock Spring (Blue/8-1.5/L=81)| For Shock setting Hard Front Lower Sus. Shatt Serew (3x¢2.8mmi2pesP9)| instead of (19
IFS002| Ey75 V=277 (Ly K BE15=81)| &> Ik—t v 7« o PIITAYMTERYTEY MLRAY HVX5Y 97 MPY) ..tx}ﬁa
-8515 | Big Shock Spring (Red/8.5-1.5/L=81)| For Shock setting 1200 IFWA461| 4 Front Hub Carrier Set 1 (LR19'/GunmetaliMP9) | instead of §0),82). 6200
IFS002| Ly75vI=27Y7 (74 MN=Th [315]=81) | &> 8—& v 7« > 7R 1200 IFW464 N=RIOYNTVI=R7=(S/ Y92 b MPI) | 65) & i 6000
-915 | Big Shock Spring (Light Purple/915/L 81)| For Shock setting Hard Front Shock Stay (S/High Mount/MP9) | instead of @5).
2 ‘ T T e . =
IFS003 EyIgI=AT)ITGANTL IO > R~y T A VTR | 50 IFwaes| =K 78/ MI V=27 =S A9 NP9 | @8) & i 6000
1015 | Big Shock Spring (L|ghtPurpIe/1015/L 85) | For Shock setting Hard Front Shock Stay (MS/High MountMP9) | instead of €5).
I S )ty T —RIOY Ty =H AT~ > 3
IF_8003 75 I=27Y 07 (T - j9-15/L=85) | 4> /¢ Ly TV 1200 IFWass| ! K70V 87 9= RINS R/ M 792 MP9) | 63) & 35350 2000
915 | Big Shock Spring (Blue/9-1.5/L=85)| For Shock setting Hard Front Upper Sus. Holder (RMHigh MountiMP9) | instead of §3).
IFS003| £y 5vI=27)27 (LK 95-151=85)| "> 18—t v T« > H FANIIA M TARLY 271 2 A MPI)| (7) & 55t
-9515 | Big Shock Spring (Red/9.5-1.5/.=85)| For Shock setting 1200 | |IFWAB7| | weight Diff. Bevel Shatt (2pcsMP9)| instead of (7). 900
RA—=ILINT (TIL—) @) &3t I7L-yavEry FaybALFRE Y752/~ WP9) | 0D, Q0D & Zx it
IFW107B| Wheel Hub (Blue) instead of 7). 1100 IFWA469| reration Cap Set (Threaded Big ShackMP9) | instead of €0, 20. 3000
TIN—T—Y 4 A IFW472| A=y T AN [ 2L=-Y 3 Vi) @ &3t
IFW154 Shock Boots 4pcs 700 BL | Wheel Nut (Blue/4pcs/for Serration)| instead of @13). 1300
IFW326| #/=LI\7 (0~ /P9 /777 X5 v [4 1) | @D & 5546 IFW472| iA=Ly MLy R AN EL-Y 3 i) @b & 5545
1100 1300
GM | Wheel Hub (Narmow /MP9 / 777/ Gunmetal / 4pcs) | instead of @7). R Wheel Nut (Red/4pcsffor Serration)| instead of ¢13).
IFW336| A AVMRA—LFy M7=/ 4 A) | @) & i FPURTUNTEe) PRy MLRATS (59457 9| @D), .tx}ﬁ&
BL | Wheel Nut with Nylon (Blue / 4pcs) | instead of @@). 1200 | |IPWAT4] yyeront Hub Carier Set (LR7.5 /GunmetalMP9) | instead of §0), 2. 6200
IFWA02| 7139429 27-h7=(H X5 v 41 MPY)| Q9) & B it 4 @A 1000 IFW607 | Ey75vR=27)>5 M| 71— /815 ]1=81) | @B &334 §ii-ty7 (VIR 1200
B | Auminum Wing Stay Collar (GunmetalidpesiMP9) | instead of @9). 4pcs -815 | Big Shock Spring (M /Blue /8-1.5 / L=81) | instead of €03. For Shock setting
IFW405| SPHYI-EANY(G1267 /2N T €5 vI-F) | B0 &5 Gult-tyT (V)R 600 IFW607 | Ey78vt-37)v5M ) 34 M=) 015/ 18]) | @) & 358 §v/~ty7 (VIR 1200
-128 | SP Shock Piston (o1.2+ Hole / 2pcs / for Big Shock | instead of @30). For Shack setting -915 | Big Shock Spring (M Light Purple /9-15/ L=81) | instead of @09). For Shack setting
IFW405| SPAVI=EaNV (01387 2\ ] €y T VI-F) .é:é&]@ §uIi~ty71Y7R 600 IFWB07| Ey75v=27)v5 M/ LyR /8515 L=81) @tx}@ §uIi~ty71v78 1200
-138 | SP Shock Piston (a1.3+8 Hole / 2pcs / for Big Shock | instead of @30). For Shack setting -8515 | Big Shock Spring (M / Red / 8.5-15 / L=81)| instead of @05. For Shack setting
IFWA405| SPHY-LANY (9148 2N [ Cyy5vi-F) | Q) &35 FVii-tyT(VJR 600 1S106 | Ev5vK-27Y 5 M/ - /816 1=84) | Q) & 5ZHa  Fuli-ty7 VTR 1100
-148 | SP Shock Piston (o1.4+8 Hole / 2pcs / for Big Shock | instead of @30). For Shack setting -816 | Big Shock Spring (M / Blue / 8-1.6 / L=84) | instead of @03). For Shock setting
N=RI0VR 7y R KNS~ R AV X5 MPY) .tx}f& 1S106 | Cy79ui=27Uv 5 M7= 914 184)| @) & 55Ha  Fult-ty7 VTR
IFWA06| Lorg Front Upper Sus. Holder (R/IGunmetalMP9) | instead of ©3). 1900 -914 | Big Shock Spring (M / Green / 9-1.4 / L=84) | instead of @03). For Shock setting 1100
N=RUPATHARLG-R] A A9 7 MPI)| @) .tx}ﬁs 1S106 | Ey759I=37)05 M) 54 M= 1916/ 1-84) | @) &5t Fult-ty7 V7R
IFWA07 | v Rear Lower Sus. Holder (R/Gunmetal/MP9)| instead of. 2400 -916 | Big Shock Spring (M / Light Green / 9-1.6/ L=84)| instead of @09). For Shock setting 1100
IFWA408 | /\=K)133-hv/=27-M¥425 /-8 P9 | @B) & Zcifa 4000 1S106 | £s751(=27)55M /=7 1015 /184 | @) £ 38#  Fit=ty747R 400
B Hard Rear Short Shock Stay (M-Size ShockiMP9)| instead of 26). -1016 | Big Shock Spring (M / Purple / 10-1.6 / L=84) | instead of @5 For Shock setting
PUII0Y MY 7y LRIV AGY 97 /MPY) ..tx}ﬁ’& IS106 | Ey79v=27Y 5 M/ FL= /151 4/L=84)| QB &34 §uii-ty7 V7R
IPWA121 o yminum Font Hub Carer Set(, R/ Gunmeta /P9 instead of §0), @) 6200 -7514 | Big Shock Spring (M/Gray/7.5-1.4/L=84) | instead of @9 For Shock setting| 1100
FAIUTNLIOY Ky MY X9 97 ] MP9)| B9), .tx}ﬁ& IS106 | €y79vIt=27U )M/ 7LuY 8514/ 184 | @) &5t Fuli-ty7407R
IFW413| yuminum Rear Torque Rod Set (Gunmetal / MP9)| instead of (59),60). 2700 -8514 | Big Shock Spring (M / Orange /8.5-1.4 / L=84) | instead of @05, For Shock setting 1100
IFW413| U¥ ROy KTy Y2 (2 A MPI)| 69 .tsc}ﬁa 300 IS106 | £955v1t-27)5 M /410~ 9514/ 1B4) | Q) £ 558 §uli-y7 (V7R 1100
-01 | Rear Torque Rod Bush (2pcs/MP9) | instead of (9. -9514 | Big Shock Spring (M / Yellow /9.5-1.4 /L=84) | instead of @05. For Shock setting
FURTAUNNF57)P29 bLRJ 16 A48 P9 | GO), @D & Rt 97044 | =AY ¥V (14T/1.0M/ $5.0)| @ & 5#ta
IFW436 A\ummum Front Hub Carrier Set (L, R/ 16°/ Gunmeta /MPY)| instead of @0),82). 6200 -14 | Pinion Gear (14T/1.0M/®5.0) | instead of (. 1100
IFW437| 70V My 20y 749914 Mog2 AMP9) | 2 A 97044 | EZA > F¥ (15T/1.0M/¢5.0)| @) & =it
W 2400 e 1100
-05 | Front Knuckle Setting Weight (5g/2pcs/MP9)| 2pcs -15 | Pinion Gear (15T/1.0M/5.0) | instead of (.
IFW437| 707 b7y lhty7 47924 M10g /20 /MPY) | 2 LA 2400 97044 | EZA Y FT (16T/1.0M/¢5.0)| @) & it 1100
-10 | Front Knuckle Setting Weight (10g/ 2pcs / MP9)| 2pcs -16 | Pinion Gear (16T/1.0M/5.0) | instead of @.
IFW437| 70 b 90742524 Mg/ 2 1 MPY) | 2 fBLA 2400 97044 | EZAYFY (17T/1.0M/¢5.0)| @) & i 1100
-15 | Front Knuckle Setting Weight (159 / 2pcs / MP9)| 2pcs -17 | Pinion Gear (17T/1.0M/$5.0) | instead of @.
IFW438| JTN\T+¢ )7t y7 47914 g2 A MPY)| 2 BIA 2400
-05 | Rear Hub Carrier Setting Weight (5g/2pcsiMP9)| 2pcs
IFW438| 1T+ U7ty7 4079240109/ 21/ MPY)| 2 fBLA 2400
-10 | Rear Hub Carrier Seting Weight (10g/ 2pcs / MP9)| 2pcs
IFW438| U¥1NT%7 Y7y 74 5924150/ 2 1 /MPY) | 2 fELA 2400
-15 | Rear Hub Carrier Setting Weight (159 / 2pcs /MP9)| 2pcs
IFW440| 75707 b7y -0y K(528mm /2 1/ MP9) | €6)& RHfe 2200
-28 | Titanium Front Upper Rod (5x28mm / 2pcs /MPY) | instead of ©6).
IFW440| 7577 y/5-0y K (5:38mm /2 A / MPY) | @B)& i
-38 | Titanium Rear Upper Rod (5x38mm / 2pcs / MPY) | instead of @8). 2200
IFW441 | 752277940y R (4xdbmm / 2 A /MPY) | {D& 5t 2400
-46 | Titanium Steering Rod (4x46mm / 2pcs / MP9) | instead of ().
FyrOy RtEy ~(MP9) |1A48%8A
IFW443| Titanium Rod Set (MP9) Full set for a kit 7400
IFW444| 709 b7 R -IAT QA | VX9 7 INP9)| @D & Rt 750
GM | Front Wide Wheel Hub (2pcs / Gunmetal / MP9) | instead of @7).
FLIBERT=Y(AY X5y 9 [ MPI)
IFWA448| minum Ride Height Gauge (Gunmetal / MP9) 800
PUIOILYYATT Y4 -TiTi-v (7518 MPYSTAR) | (29)& 3T
IFW448 AlLong Range Steering Servo Hom (FUTABAMPYIST-RR)| instead of @5 1400
PIRDYALYIATT A== (527 KO NPYISTAR) | (2D & 334
IPWA491 | g Renge Steng Senvo Hom (SANWANPYST-R) | instead of @ 1400
T3 N\=RF7w ) P—H—7k \— — C—\
IFW450 PWIN=RTy ==me N (MP9; —REA NSRS

Aluminum Hard Upper Servo Saver (MP9

Servo saver reinforced parts

44




‘y _}l/ TOOL % FOR JAPANESE MARKET ONLY.

J—=u

LRSS =V AE Y E i =V AE Y E i

No. Part Names Description (Fek) Part Names Description (Fek)

36219 SPFAT7ITvY)—<T— RT 4 OYTY NERE (CER 1800 36261 KRF 27V LA RUART A Ay 59— AML=b | U ART « BAY = 500
SP Knife Edge Reamer Tool for making holes on bodies. KRF Stainless PC-Body Scissors Straight | Scissors for PC-body.

36219p| SP 717 LY V)—X— TR | RF1DOIIVNA 2000 362628 KRF 27 YL A RUART A Ay — H=7 | KU ART « NG = 700
SP Knife Edge Reamer Plus TR T ICER] (BT =) KRF Stainless PC-Body Scissors Curve | Scissors for PC-body.

Tool for making holes on bodies.
(with Measurement Steps)

jJ j-’r ‘y_}l/ YUICH KANAI TOOLS % FOR JAPANESE MARKET ONLY.

ERE:SS IN—V & AR e E fiff ERE:SS N—V& SEN e E fiff
No Part Names Description (Fitk) (\[o} Part Names Description (Fitk)
YKWOO' AML—KMU—=X—(¢3.05) | 3mmREv v 7@EY—IL 2800 YKW020| KANAITOOL 6 &L Y F K74 X~ | 3mmA v 7 ZEZRBY—Ib 2300
Straight Reamer (3.05) Smooth gaps 3mm holes. TC | (20mm/F5H>1—h) _ Tool for 3mm Hex screw
ZRL—RU—X—($4.05) | 4mmR* v v TEEY—L KANAI TOOL Hex Wrench Driver | znznt'y hoggsn50 %7,
YKW002 Straight Reamer (4.05) Smooth gaps 4mm holes. 2800 (2.0mm/Ti-Coating) There is a bit single article of a spare.
YKWO003| KANAI TOOL ¥4+ AR 74 /\=(6mm)| #n2nty bOBEENHDET, 2200 YKW020 | KANAITOOL fi=Jbif ¥ k K74 /\=(20mm) | 3mm~w & ZE ZFY—IL 2200
B KANAI TOOL Screw Driver (Flat/6mm) | There is a bit single article of a spare. BPB | KANAI TOOL Ball Point Driver (2.0mm)| Tool for 3mm Hex screw

YKW004| KANAITOOL ¥4 F AR 74 )\=(dmm/ OV7)| Zhznty hOEGENHDET, 2000 ZNENEY FORRFNHDET,

B KANAI TOOL Screw Driver (Flat/4mmiLong) | There is a bit single article of a spare. There is a bit single article of a spare.

YKWO05| KANAITOOL V47 AR74/{-(Bmm/ O %)| #nznty hOESEENHHET, 1700 YKW025| KANAITOOL 6 &L ¥ F K74 /8=(25mm)| 3mm=+ v FE XY —Ib 1800

B KANAI TOOL Screw Driver (Flat/3mmiLong) | There is a bit single article of a spare. B KANAI TOOL Hex Wrench Driver (2.5mm)| Tool for 3mm Cap screw

YKWO006| KANAI TOOL 77 AR 74 /{=(No.1)| 3~4mm75 X ERBY -l 2100 INENEY NORRTENHDET,

B KANAI TOOL Screw Driver (No.1)| Tool for 3~4mm Phillips screw There is a bit single article of a spare.
FNENEY NOBRFHHDET, YKWO025| KANAITOOL A=A ¥ AR 54 /8=(25mm) | 3mm* v+ v 7EZBY—IL 2900
There is a bit single article of a spare. BPB | KANAI TOOL Ball Point Driver (2.5mm)| Tool for 3mm Cap screw

YKW007| KANAI TOOL 77X R 54 )\—(No.2)| 2~2.6mm75 AL ZBY—IL 2900 FNENEY MOBRFNHDET,

B KANAI TOOL Screw Driver (No.2)| Tool for 2~2.6mm Phillips screw There is a bit single article of a spare.
ZNENEY NORBTDHDET, YKW030| KANAITOOL 6 &L V¥ K74 /8=(3.0mm)| 4mm=+ v FE XY —IL 1900

There is a bit single article of a spare. B KANAI TOOL Hex Wrench Driver (3.0mm)| Tool for 4mm Cap screw

vkwoog| L E=RA —ILL > F(1/8 14 X)| A —ILF Y RBY =)L | 4500 NENEY NOBRED BN ET,

T-Wheel Wrench (1/8 Size) | Tool for Wheel nut There is a bit single article of a spare.

YKWO1 1 ZIXF(5.5-7.0) 1600 YKWO030| KANAITOOL =LA ¥ A K54 /5~(30mm) | 4mmF v+ v 7E ZREY —)L 2900
Spanner (5.5-7.0) BPB | KANAI TOOL Ball Point Driver (3.0mm)| Tool for 4mm Cap screw
ZIXF(6.5-8.0) ZNENEY NOREFNHDET,

YKWO12 Spanner (6.5-8.0) 1600 There is a bit single article of a spare.

YKWO15| KANAITOOL 6 /8L, 7 K 54/t~ (1.5mm)| 3mmtzy hEZBY—IL | 400 YKWO055| KANAITOOL iy 7 Z R 54 /=(55mm)| 3mm+ v kY —IL 2400

B KANAI TOOL Hex Wrench Driver (1.5mm)| Tool for 3mm Set screw BXB | KANAI TOOL Box Driver (5.5mm)| Tool for 3mm Nut
ZNZENEY NORGTDHDET, ZNENEY NORRTNHDET,
There is a bit single article of a spare. There is a bit single article of a spare.
YKWO15| KANAITOOL i=Jbifi ¥ AR 74 /{=(15mm) | 3mmE v k EX Y —IL 2900 YKWO070( KANAI TOOL iy 7 AR 74 )X=(7.0mm)| 4mm7 v kY —)L 2500
BPB | KANAI TOOL Ball Point Driver (1.5mm)| Tool for 3mm Set screw BXB | KANAI TOOL Box Driver (7.0mm)| Tool for 4mm Nut
ZNENEY NOEEFDHDET, ZNEREY NOERFDHDET,
There is a bit single article of a spare. There is a bit single article of a spare.
Z/Ftwv k(55-7.0/6.5-8.0)
YKW102 Spanner (5.5-7.0/6.5-8.0) 2900
AKA 7 7 't-'-'j- U — AKA ACCESSORY % FOR JAPANESE MARKET ONLY.

AKA

JACVE4
Part Names

ES
Description

e 7E A

(BiR)

AKA 54 YRV F(2/25/3/3.5/4/4.5mm) 2000
44010 | AKA MULTI-TIP TIRE PUNCH
AKA | AKA ZR>H—FH—IL(L) AKA OTIFH—)L 800
98201 | AKA Sponsor Decal Sheet (Large)| AKA logo decal
AKA | AKA YILFH v L) 508x762mm) | - X / 508x762mm 1000
98304 | AKA LARGE CINCH SACK Size / 508x762mm

45



IN—Y %

AR

Y ZE A

IN—Y %

A

I-r\\‘y 71 ° l(“y 7 BOX ° BAG % FOR JAPANESE MARKET ONLY.

Y ZE A

Part Names Description (Fe3k) Part Names Description (Fetk)
Ew bRy 7 2 DX T B I B 876138| KYOSHO FvUVY/\wT S|+ X /250x410x360mm 5500
Pit Box DX Good for storing tools KYOSHO Carrying Bag S Size / 250x410x360mm
- X/ 542x300x397mm 876148| KYOSHO Fv VYN M| X /300x500x450mm 7500
Size / 542x300x397mm KYOSHO Carrying Bag M Size / 300x500x450mm
Ey hRy I R T BRI SE KYOSHO F+ ' > 7 /\w 7 L | %+ X /350x550x540mm
80461 | pit Box Good for storing tools 6800 876158| KyOSHO Carrying Bag L Size / 350x550x540mm 8500
4 X / 420x240x330mm 8761s | KYOSHO Fr VI r=2(77v7) | ¥4 X /320x560x220mm 4200
Size / 420x240x330mm KYOSHO Carrying Case (Black) | Size / 320x560x220mm
V—JLiky ¥ X - X / 330x230x65mm KYOSHO ¥+ U 77 —Z (L v R)| 4+ X/ 320x560x220mm
80462 | 150| Box Size / 330x230x65mm 1800 87619 | kyosHO Carrying Case (Red) Size / 320x560x220mm 4200
JIR—Y Ry JZ L - X / 410x264x43mm KYOSHO ZOmR/\w & - X / 340x240x160mm
80463 | parts Box L Size / 410x264x43mm 1800 87823 | KYOSHO PROPO Bag Size / 340x240x160mm | 3000
80464 IK—=YIRy T AM H X'/ 232x122x32mm 550 R246 | ¥+ > 7/ ¥ F-300 - X'/ 250x500x460mm 5000
Parts Box M Size / 232x122x32mm -8001B| Carrying Bag F-300 Size / 250x500x460mm
K=Yy 7 RS B+ X /120x83x25mm
80465 Parts Box S Size / 120x83x25mm 150
JIX—=YMRy TR SS 4 X 189x36x26mm 3 A
80466 | parts Box SS Size / 89x36x26mm  3pcs 400

70/ TRANSMITTER

% FOR JAPANESE MARKET ONLY.

AL nE A naE
Part Names Description Part Names Description
Syncro KR-331 S5 (B57) Syncro KR-431T L ¥—/\— | 2.4GHz,4chZ (=t
82135 Syncro KR-331 Receiver 5000 82137 Syncro KR-431T Receiver | 2.4GHz 4ch Transmitter 4000
82136 Syncro Touch KT-432PT | 2.4GHz,4chi¥ {51 24000 KT-231P/KT-331P/KT-432PT{EF k¢
Syncro Touch KT-432PT | 2.4GHz 4ch Transmitter for KT-231P/KT-331P/KT-432PT
Ty FINRILT AT 82151 Noble NB4 7L X kU — 4ch | 2.4GHz,4ch3Z {51 36000
Touch panel type Tx/Rx £y k (h—/ R—K~F) | 2.4GHz 4ch Transmitter
Noble NB4 Tele 4ch WFIRILT AT
Tx/Rx set (Car/Boat) EANA pineﬁfpe
P —iR KS-5031-09MW |&ERILI 517 &BFY
82273 | Servo KS-5031-09MW High Torque type with metal gears 6000
INY T U - BATTERY * FOR JAPANESE MARKET ONLY.

ACVE2

Part Names

RE

Y ZE A
(BiR)

Description

ANL—K/Xy T (45C/7.4V)
GA-B-45C-4000-
2S1P-HardCase-8

R246 | Yy ALNT=3600HV 7.2V NiMH Ny 7= | 27 k&It 7) - R46- 85360 BINE 4500
-8454 | MUSCLE POWER 3600HV Ni-MH Battery | Ni-MH Battery, need together with R246-8536
GAB4201 Gens ace LiPo 4000 URNy 71— 4800

Li-Po Battery
BHEAYA TNy T —
High power type battery

% o){ﬂ! OTH ERS % FOR JAPANESE MARKET ONLY.

IN—Y %

Part Names

AFS
Description

K 7E
(BiikR)

Gens ace LiPo Ny 7Y =707 75~ (26 ) | £5F)

Uy 7Y —RERICHER

GACO100 Charger Safeguard 2-6S Battery Protector | Use when charging a Lipo battery 3200
Gens ace LiPo /\y 7))~ =7ty 7 (BOX 74 7)
GACO101 | Geng ace LiPo Battery Safe Bag (BOX type) 900

46



UACAVE4
Part Names

TEAIL - AT

K
Description

Y E A

(Biik)

CHEMICAL - OIL

VACAVE4
Part Names

% FOR JAPANESE MARKET O

K&
Description

Y ZE A

(Biik)

Uy 7¥v o) Z(39) 7 v REERKRT Y X HG Y31V rJUR YaA Y NBBIYR
96162 Ring Gear Grease (3g) Fluorine special grease. 400 96508 | 4G Joint Grease Grease for joint part. 800
FrYoERZ RS 2B/ 0T HBICER ERENAD
Reduces wearing of gear Use info metaljoint parts. Reduces the wear
Oy 7% N (F58E M10cc) | ERDEHBHIEFH SPRF7UYIUXy R N7 YV TERAAI
96178B| | octite (Medium Strength/10cc)| Stops loosing screw 1200 96625 Special Bearing Liquid Bearing Oil 1000
XY DBHIEDICENZRKE N7 ) VT RRO MR % FiE
Protects from loosing screw Retrieves potentiality of Bearing.
Oy o %94~ (ERE /10cc) | ERADEMFILA] TIEVI—ILTY Z (39)
9179 | Loctite (Strong Strength/10cc)| Stops loosing screw 1200 XGS151| Diff. Gear Seal Grease (39) 900
RIDEHEDICE N ERIE XGS152 RZS14TYa1>~J)Z(3g) 850
Protects from loosing screw Drive Joint Grease (3g)

IN—V % AR IN—V %
Part Names Description | (f1ik) Part Names
SIL | ) 3> )L#100 (40cc) SIL | &) 3> 7 )L#900 (40cc)
0100/ Silicone Qil #100 (40cc) 0900 Silicone Qil #900 (40cc)
SIL | ¥Y 3> )L#150 (40cc) SIL | ') 3> A4)L#1000 (40cc)
0150| Silicone Qil #150 (40cc) £600 1000/ Silicone Oil #1000 (40cc)
SIL | &Y 3> A JL#200 (40cc) SIL | ¥ 3> 7A)L#1200 (40cc)
0200| Silicone QOil #200 (40cc) 1200/ Silicone Oil #1200 (40cc)
SIL | &Y O>A)L#250 (40cc) SIL | ') 3> 7 )L#1300 (40cc)
0250] Silicone Qil #250 (40cc) 1300| Silicone QOil #1300 (40cc)
SIL | 2> )L#300 (80cc) SIL | U 3> JL#2000 (40cc)
0300-8| Silicone Oil #300 (80cc) 2000B| Silicone Qil #2000 (40cc)
SIL | > a7 )L#350 (80cc) SIL | ') 3> 7 )L#3000 (40cc)
0350-8| Silicone Oil #350 (80cc) 3000B| Silicone il #3000 (40cc)
SIL | &Y > )L#400 (80cc) SIL | ') 3> A )L#4000 (40cc)
0400-8| Silicone Oil #400 (80cc) 4000B| Silicone Oil #4000 (40cc)
SIL | > a>A)L#450 (80cc) SIL | &Y aVA 1 JL#5000 (40cc)
0450-8( Silicone Oil #450 (80cc) 5000B| Silicone Qil #5000 (40cc)
SIL | 22U )L#500 (80cc) SIL | ¥U 3> JL#6000 (40cc)
0500-8| Silicone Oil #500 (80cc) 6000B| Silicone Qil #6000 (40cc)
SIL | >Ua>AIL#550 (80ce) | | 4> /8—F 1100 SIL | YU 324 JL#7000 (40cc)
0550-8| Silicone Oil #550 (80cc) for shocks. 70008 Silicone Qil #7000 (40cc)
SIL | &Y ar#-)L#600 (80cc) SIL | ') 3> )L#8000 (40cc)
0600-8| Silicone Oil #600 (80cc) 80008 Silicone Oil #8000 (40cc)
SIL | > a7+ )L#650 (80cc) SIL | &Y 327 )L#9000 (40cc)
0650-8| Silicone Oil #650 (80cc) 9000B| Silicone QOil #9000 (40cc)
SIL | >V 2> )L#700 (80cc) SIL | ¥ 327 )L#10000 (40cc)
0700-8| Silicone Oil #700 (80cc) 10000B| Silicone QOil #10000 (40cc)
SIL | > a7 )L#750 (80cc) SIL | ¥V YA JL#15000 (40cc)
0750-8| Silicone Oil #750 (80cc) 15000B| Silicone Oil #15000 (40cc)
SIL | &Y > )L#800 (80cc) SIL | &Y a7 )L#20000 (40cc)
0800-8| Silicone Oil #800 (80cc) 20000B| Silicone Qil #20000 (40cc)
SIL | &Y a> - )L#850 (80cc) SIL | &Y a7 )L#30000 (40cc)
0850-8| Silicone Oil #850 (80cc) 30000B| Silicone Qil #30000 (40cc)
SIL | ') I )L#40000 (40cc)
40000B| Silicone Qil #40000 (40cc)
SIL | ¥ 3274 )L#50000 (40cc)
50000B| Silicone Qil #50000 (40cc)
SIL | &Y YA JL#60000 (40cc)
60000B| Silicone Qil #60000 (40cc)
SIL | &Y 271 )L#100000 (40cc)
1000008| Silicone il #100000 (40cc)

A

Description

T 7H
for diffs.

Y2 AAIL SILICONE OIL

(Hitfk)

£600

SIL
200000

% FOR JAPANESE MARKET ONLY.

IS—V %
Part Names
Y Q74 )L#200000 (40cc)
Silicone Oil #200000 (40cc)

SIL

300000;

Y Q74 )L#300000 (40cc)
Silicone Oil #300000 (40cc)

SIL
500000

Y A7 )L#500000 (40cc)
Silicone Oil #500000 (40cc)

SIL

1000000

1) 274 JL#1000000 (20cc)
Silicone Oil #1000000 (20cc)

RE

Description

T 78
for diffs.

(Bt

%1300

£900

£1000

47



AV E 2

oty —

A

K E il

ACCESSORY

IS—Y %

% FOR JAPANESE MARKET ONLY.

AEN

* 7E Al

Part Names

Description

(HiiR)

Part Names

Description

(HiiR)

17008K| 7= N2y 7 (S/77v%) 18| 25x102mm 1850 7594 180 80823 | BigK2.0 EY hYw N 7Z v - X/1200x600mm 4000
Color Strap (S/Black) 18pcs | 2.5x102mm 18 pes. Black BK | Big K 2.0 Pit Mat Black (61x122cm)| Size / 1200x600mm
1701BK H7=Z8Fv T (M/TZv7) 18| 35x15mm 185 7597 250 80823 | Big K2.0 E'v ¥ ~ L w K| ¥4 X /1200x600mm 4000
Color Strap (M/Black) 18pcs | 3.5x150mm 18 pcs. Black R | Big K2.0 Pit Mat Red (61x122cm)| Size / 1200x600mm
1705 N7=FYTFAFvYTVF (6A)| ¢3x450mm 65N KT b 500 96161 | BV 771 VIIIA N NZYZBAYIA 480
Color Antenna (white/6pcs) | a3x450mm 6pcs. White Setting Weight Weights for balance adjustment
1707 NT=T7YTFKY Fvv7YF(6A)| ¢3x450mm 65N  #tA TH— 500 961658 7L 7 —7 (40x2500mm) | RT « OFE, AT —7 450
Color Antenna (FY/6pcs) 03x450mm 6 pcs.  Fluorescent Yellow Aluminum Tape (40x2500mm) | Tape to repair/reinforce body
1796BL 2N )AVF1—F (T=)| V- RigRERF 1 —7 700 REOEREICHEE
Spiral Silicone Tube (Blue) Code protection tube Most suitable for fixation of the wiring
WHR PR h 5 7L &I 96184 | FIK JL% (TR12) BEMBEREORY V28| 5
Protect the troube for discomectionlexposed of ead ire Waterproof Bag (TR12) For Receiver and Receiver battery
ZNAZIIN2VAVF 21— | U—RgRERF1—7 2RI 7—7 (1x100x150) | 7yyav54 70maET—7 inmE
17968G (Z_:E—? JL—) Code protection tube 700 964418 Sponge Tape (1x100x150) Double-sided tape fmm thickness ofthe cushion type 300
Spiral Silicone Tube ERSP RO k5 7RI R246 | 5< 5 <IRF7 £ 6mm S| SfiLiL 177/ COBMILIEN | e
(Smoke Gray) Protect he trouble fo iscomnection/exposed ofead vire -9001 | 6mm Body Pin Easy Type 8pcs | Easytoake out the Body Pin because of specil shepe
a601g | ZY/\=EY PRI YR (VTR MI)| 52/ - OSBILREBRI VK | 0 R246 | 5< 5 N7 1 £ 8mm BfEA | GFMTLLIRT(CYORILIEL | 500
Shock Absorber Pits Holder W/Magnet | Suitable Stand for shock maintenance -9002 | 8mm Body Pin Easy Type 8pcs | Easytotaks outthe Bady Pin because o secial shape
36218 | FVI{=Ey R RFVR (VT 2y MIJ)| 4V \—OtEEBIc8EBAS VR 700 R246 | ROUTE 246 5/~ /)7 8fEA b A7 (EVR | 7« EXVAZN—ST | o100
R | Shock Absorber Pits Holder W/Magnet/Red | Suitable Stand for shock maintenance -9003 | R246 Rubber Knob for Body Pin 6mm/8pcs | Rubber Knob for Body Pin
36228 | XYTFYARIYR O=947(7797)| §-29 K BREAT-LIT 4y Mz 1600 78006 | ERERMZ — 1000
BK | Maintenance Stand Type Low (Black) | Shock Stand, with screw and magnet Vibration Absorption Sheet
36228 | XY7FYARI VR D=5 4T (L v R) | 25K BEM-ME oM | o 78006 | IRENRINS — ~ (3mm/7IL—) 1000
R Maintenance Stand Type Low (Red) | Shack Stand, with screw and magnet -3 | Vibration Absorption Sheet (3mm/Blue)

7/ ( I/}l/ APPAREL % FOR JAPANESE MARKET ONLY.

ACE2

A

e 7E A

ACE2

RE

e 7E A

Part Names

Description

(Biik)

Part Names

Description

(Biik)

48

87962 | Apron (KYOSHO LogoBlack) 1600 | - |a8008L| {Rocic Grore Shor Sieeve | 2000
380013 KYOSHO K Fado 20 TS (WhielS) 2000 | [8B008M| 11 R K Grelo Shot Secve. 2000
280023 (/RO K Fade 20 TSt (Roc) 2000 | |88008S| S figg K Grele Short Slesve | 2000
B8004L| { Fato 23 Swbat Wikiood Fed Large 5800 | [880084) % Feiic Ovcle Shor Sicova ' 2000
BB004M| ¢ Fao 5.0 Sweat Wiiood oo Medm 5600 | |aeoost | ' GE5'% 310k Shert Seave 2000
380043 P 20 Sweat Wikiood Fed Sm 5800 | 88009 1y G e Shon Sioeve 2000
BB004AL| € Fale 5.0 Sweat Wiiood Ao X Lage 5000 | (880095 § Gty Gl Short Soeve 2000
BB005L | LV ©SHG Windbreaker 20 (Lne) 900 | |os005x S G € Sie Shor Sosue |~ 2000
BB00SM| |V OSH16 Vincreaer 2. (V- 5126 9800 | S8 (oS50 Cop oiach) 2200
B60055) KOG Windireakar 2.0 (3-re) 900 | KYSIER| o a0 Gep e 2200
BB005KL| |/ GHG Windoreaker 2.0 (0 Ske) 900 | OSHIE O O arios (k) 2000
BB006L | VSO Hoavy Jacket 50 (L5120 18000 | KSO10R| oS i (Red) 2000
B8006M| /G810 Hoavy Jacket 20 (W iz 18000 | - SUEK KIOSO S ok Gag (Back) 3000
380063 (GO Heavy Jacksl 50 (5.516) 18000 | [(0S011R| LGS Soap Bock Gap (Fed) 3000
BRO06KL| VORI Heavy dacks 20 (XL-Sce) 18000 | SISO o ok Biack Bl 3000
B8007L| iz 2.0 Sweat Nom ood Fed Laige 4800 | [YSU4 oSt SnapBack Fed BiI 3000
BB007M| Ko 50 Sweat o ot Ao Mediom 4500

380075 Kinde 20 Smeat Nanhood Red S 4800

BB00TAL| kg 20 Swoat Nanihaod o X Lo 4800




EXFyh-UVT -0y ovr— (1)

Screw, Nut, Ring, Washer (1)

% FOR JAPANESE MARKET ONLY.

RE ‘ B M [XEf RE ‘ B AH Ed BE ‘ B AH K
No. Parts Names Quantity| (k) No. Parts Names Quantity| (ftk) No. Parts Names Quantity| (ftk)
@ CAing. H  Faesonmortia (72 e e
1011 |G Amtorirbpeny 10905] 20| |MOSSEN| . avor) Fangea Nt apes)| P2 | 290 | | 1S09008T| Gt 6 Tranmmintoratopes) 1093|400
(& Ehing HMISENS it o yon (resumtpes] 8905 | 400 | | 15030107t et/ 10pes|109°5] 400
12015 | E (et 510609 10pos) 190 | USR] bl e (sl 92 400 | | 1S09012T| iy it namnnint0oes 1093|400
EYU > 7' (E2.0/10A) FIVZTSVvIFAOAYF Y b REVANY T RER
1-E020 E-Ring(E2.0/10pcs) 10pcs| 150 @I Aluminium Flanged Nylon Nut (I]mmmm Button Hex Screw
12025 | £ ria(Ea 610009 1090s) 150 [IHOGALE| i) g g | 922 | 300 | | -512008| G S0 O eroptsy[10Pcs| 250
12000 | & open 10905 150 | [1AASAS| gyt o o | 4095 300 | [ -s12003) B S 2 ey [10pcs| 300
12040 | £ e 610000 e e e S0 Bton Soewened 66310pte) |1 0955] 400
12050 | £ e r10pon 10pos) 190 | | 1502008 | i Sroniuip oohopes, | |19 300 | |rstaoos| B e earioptsy - [10Pcs| 300
12080 | i 6 610009 10p0s) 190 | | 1502004 | o Sroniup aropes, | [199%9 200 | [-519003H| Bunon'Sremiouniorarioptsy - [10P55] 300
12070 | E e Gapes) opcs | 10| | 1502606 | it ramiz amopesy | |10905] 200 | 11| oS0 rvopee) [109°s] 300
FE100 | it t0iopen) opos | 10| | 1502608 | it o ronopesy | |10005] 200 | 11| oL opee) [109cs] 300
B ' 02612 | 4 Soamipintaitopes, | |10005| 200 | |rstanton] B ctoriopes) |07 00
FN2016 | izt o10pes) 10p05) 200| | 502618 | i oromip satones) | [19%9 290 | | S190124| Buron Somtonaoe 2r10pos) |10P55] 300
N2620 | s anopes)  [10005| 200 | 1500008 | it domnanonopon | |1095] 200 | 1ot onope) [109°5] 300
NSO24 | 2 10pes) 10p05) 200| | 509008 | i Sroniipnaiopos | |19 200 | |1S10018| Gron e m(ouoetariopes) |10PCS] 300
1-N4032 Zu‘ty(,\:‘fggﬂgélgm 10pcs| 200 | | 1-03010 g;g\gcfeiﬁxmgélgm 10pcs| 200 | [1-513022H ;ﬁ;%ﬁ%?ﬁﬁl&;g@g]\) 8pcs | 300
B Koot 803012 | 1 S bararones | |100es| 200 | |rstanasn] B raen | 9% | 00
M2 o oo Amimammedapes) 5705 | 400 | | 803018 g oty [1opes{ 200 | | rstatasH| B S e asapes | 0% | 0
B v 1800018 |51 S ibaariones | |10Pes| 200 | | rstannen] B aricpes) |07 00
NEG3ON | Xk o hoton (posy |59 | 200 | 1503028 | gL b e [10pcs| 200 | | 1-5140108| Biton Sewtenhasntonopos) 0P| 300
NS0SIN | Loy nom aposy | 5pos | 200 | sososn | g SLEERION S romes| 200 | [rstantan B et atopeny | 695 | 00
NSOAON | Loy nytom aposy | 5Pes | 200 | sosane | g ey [oses| 200 | [rstantan| Bt S oo | 9% | 30
0SSN | Ly nyiom aposy | 5Pes | 200 | soaono | g ot 1oses| 200 | [rstanten & oo | 0% | 00
TNSO50N | Kok o (aposy |59 | 200| | 1soiots | apes | [109es| 200 | |1-4018H| Gncn S utenhranapes) | 57 | 300
NGOSON | Loy nylom aposy | 5Pee | 500 | | sosaz0 | gt SO e romes| 200 | [rstanann B sorpen | 505 | 0
B Koo tyion vt (OIS &1 Sai Tapng ocow SU022H] Bton Scrowtbimexeapes) | 9% | 30
P LG0T o et 5775 | 590 | | FSE0TP| T2 B scrommsnarropesy . [10pes| 200 | | (I 7 o S
OIS i o (ke | 5795 | 300 | | FSTTP| T2 5 Scromtisxarropos) | [1095] 390 | | R0 i o) | 95 | 500
S | L o G | 5955 | 300 | [ somore T g hapesy |09 300 | | sstamnnt| B g | 5923 | 500
GBS | L o ot | 5995 | 300 | [ FS020TP | 15 Bin e owimananopos)  |10905] 200| |t natpe)| 5923 | 500
0 osana ISOUOSTP| 15 5 Sorownopes) | |10905] 200 sttt artoaen | 593 | 500
NSOITE | ks Fangea (r0pos) |1095] 200 | [1somiore | TE g ey [109es] 200 | |rstavant| g e acizem) | 80 | 500
MOASF | kot ) Fangea (10008 |10P5] 200 | |1S0mtP | TE B 6l ciranraiopesy | [10005| 200 | |ttt g actoam) | 80 | 500
HUOSES | o oo (oemEespen| 595° | 300 | [15i05Te | T g e e apen, . |1o0cs| 200 | v B g 4005 | 500
HUOSER | e anged (rsoRedapes| 593 300 | | omotaTe| 10 ot g ey [10pos| 200 | |t B e acapes)| 575 | 700
0 Firiin banged nu S0P | TF s Goramrantonopesy | |10005| 200 | |1t g e 47 | 800
O e e 4995 [ 500 | | S00tsTe| 12 B0 e oy [10pos| 200
FMBSEAR 1t g e 4995 | 500 | [ rsosme | TE G g |10ves] 200

49



EXFyh - UDT -0y —(2)

Screw, Nut, Ring, Washer (2)

% FOR JAPANESE MARKET ONLY.

mE m# AH kEf mE e AH hE( mf A hES
No Parts Names Quantity| (ft#k) Parts Names Quantity| (k) g Parts Names Quantity| (%K)
FrvITER YIANYIRAEZR Dmmmm f&yﬂ%t‘x
Cap Screw Flat Head Hex Screw Titanium Flat Head Screw
522008 | Gt S omiiponines, | 08| 200 | S| napen| 09 200 | [T ope) 1095 400
22610 | Gt S omzortopeey | 0| 200 | S| enapen)| 105 200 | |13t o opey |1095] 400
1522012 G Sromivioteroimneey | 5008|200 | [ o e anopas) 10005 300 | st oopeh 1095 400
152201 | Cop Coromivipberespesy | o8| 200 | [ o anonas) 10705 300 | [ 1satneT | Ao 9% | 600
520008 | Gt S omivineipe | o8| 200 | || o G nomas) 10905 200 | 130T totpc) | 95 | 600
2008 | Gt S oo || 08| 200 | [N ortompes 10965 200 | [ 15301sT| e | 93 | 600
2010 G S romiibrapty | o8| 200 | sz O orshope [100e5 300 | st e 95 | 500
2012 | G Sromivibinoey | 008|200 | s o orishopes [10ves| 00 | | [ s
520015 | G Sromivibianey | o8| 200 | S| o orshopes 10705 300 | [ rsamet| et | 95 | 500
52018 | G Sremivibiney | 08| 200 | [rsmmen| o oaghoses 10705 200 | [Tt | %% | 500
2020 | G S aorapaey | 0es | 200 | [sssoost| 7 S eneones) 1056|400 | 1ot Bt | S5 | 500
152022 | G S romivinomipey | o8| 200 | [rsmama| o aanopas) 10005 400 | [rsamant| oz | 95 | 500
522025 | Cor S romivinonipey | o8| 200 | [rsmoon] o ntacionpes 10705 400 | [rsamT| o | %% | 500
2000 | G & oty | e8| 200 | [z e zhopes 10705 400 | st ors | 9% | 650
52035 | Gt S ouiibaarpes | e8| 200 | [rswos| o nanishopes 10965 400 | 1| oo | 5% | 650
1520010 | G & romivibtoipey | 5008|200 | [rsmomen| o C R eraas) | 90| 400 | 1ot s | 55 | 750
B e MO i Cermmoatrarzmips) | 59| 400 | (19| v | 95 | 700
1-823006F g;éi:ﬁ%ié%;:;&;z{g\) 5pes | 400 1-534025H ga?l—iiﬂ@c?iﬁié?l\héééﬁé? 5pes | 400 m 'ﬁtz\z: :atgH;;{ij?r a7;\)ping Screw
1-523008F g;éi:ﬁ%%%é:;&;ﬁ@ Spes | 400 m ;a?gezdt;ZIZ;E;ing Screw 1-833008TPT Iglzﬁa;égﬁgvav(?ﬁggzm%&g&fc\s)) 10pcs| 400
FS2A06F | o Sorew(MaFamgeaispes) | PC5 | 400 | [ 0ameTe 1 evatopes) 10065 200 | [rssPT| 1 g 1055 400
SO0 | G et O amgedapen | 7% | 400 | 1T | T8 cvtopes[10pes| 200 | [vsamtser| 1 iitatge |89 | 40
Do 2752 s ISP | 16 e Seomta izt 1095|200 | [vsomnseT| 1 g | 49 | 60
592008 | 1o on Serombxnopes |05 200 | [rsomste| 7 BT o005 200 | 1S g0z | 4% | 600
1592008 | P e Sarow2 sxinones) |10%es| 200 | [ vsmomTe | 16 e opes 1096|200 | oS 17 | S | 600
1-832612 :a? Iiicg’\g(igt(]lvlzz/égé)MOpcs) 10pcs| 200 1-833010TP IEZZ Il-:l\;eicgl\gfr:lvc()l\%%)(;/LOpcs) 10pcs| 200 Gmmmmm ;o/:ni\ﬁead Screw
590008 | 1 ond SoromMxnopes) |10905] 200 | [rsomare| 5 i S o105 200 | | 12008 | a8 L ey [109es] 200
592008 | 1o SorowiMoxopes |10905| 200 | [150sTe| 5 i T E 0 oy 1005 200 | | 1542010 | 2o S8 Lo Gopesy |10 200
9010 | o ond Sorowiix10nopes) |109e5 200 | [ 1s0sTe| 5 T e oy [1095] 200 | | 1542015 | A G 8L ropes) |109cs] 200
90012 | ond Sopontoa3opes) |10905| 200 | [1soaste| 5 7 £ 0 o) 10965 200 | | 1542625 | A Sremibia zsiopes) |199°5] 200
YIEX(M3x14/10A) TP S E'Z(M4x20/10\) FAREZ(M2.6x30/10A)
1-833014 | F1at Head Screw(M3x14/10pcs) 10pcs| 200 1-834020TP | 1p Fiat Head Screw(M4x20/10pcs) 10pcs| 200 1-842630 | Boyng Screw(M2.6x30/10pcs) 10pcs| 200
1-833016 I?ILa? E;jé’\gfgﬂe(}l{/ﬂS?d]\s)HOpcs) 10pcs| 200 1-834025TP :ll'—szz Eéid(’\éligv?l\éllggs\/)Wpcs) 10pcs| 200 1-543006 ;—o/jn%éc('r\g\i)((lslélg/:\())pcs) 10pcs| 200
1-833030 I?IL; :;?d(,\gf:jv?as?(eﬁ))/mpcs) 10pcs| 200 m I?Ia?Ife‘;dt;\glz;/;p;;izgﬁ::(&rew 1-843012 ;_O/L\:nliégr\gjv?l\]/li{:g%)pcs) 10pcs| 200
1594008 | P ond Sevemiacanopes) |10705| 200 | s 1p L e oves| so0 | | (D 2 aing Screw
901 | i ond Serontoci3nopes) |10905] 200 | S| 18 e ontpes 1095 300 | [ rsamate| o gpes) |109c5] 200
S0 | i rond SeronixiSnopes) |10905] 200 | st 16 et e 1095 300 | [ rsamore| ot ontondpos) |109°5] 200
S0 | i road SeroniMix1BNopes) |10965 200 | [+ 15 et e 1095 200 | [ rsamate| ot pes) |1095] 200
594020 | £ Seroniizonpes)|109°5] 200 4021 | 11 Round Soemax12n0pcs) |10PeS| 20
1-S43015TP TPFAREZ(M3X15/10) 10pcs| 200

50

TP Round Screw(M3x15/10pcs)




EXeFybh - UYT .09y — (3)

Screw, Nut, Ring, Washer (3)

% FOR JAPANESE MARKET ONLY.

RE | B M [XEf RE | £ K [KEf RE B AH K
No. Parts Names Quantity| (k) No. Parts Names Quantity| (ftk) No. Parts Names Quantity| (ftk)
) Ste\tyslz:rivf @ \'/7Va/sh/e:7 - @ ;hjl;\n
1559000 | G o e onopesy. [10005| 200 | s | e [1ones{ 00| | seas | e O ot opes) 1995|450
5004 | S reoeantnesy. [10005] 200 | s e e [1opes{ 00| | seoat | ST O st opes) 1995|450
5005 | & o rempanpesy[10005] 200 | st | pae) . [1oses| 20| | seeaz | et e 0 s opes) 1995|450
06 | o Soromeopen 10005 200 | et | oees) | [10ves| 200 | | sesaa | 0 rape) 15| 450
08 | ot S romnmopen [100e5 300 | [menn| o ey [10pcs| 400 | | sesaa | gior 00 Aopes)|1095] 450
55010 | 6o reMortontpey | [10905] 200 | [ soio| e o) [1opes{ 00| | seeas | i O o 1095|450
012 | o SrowMaerztpey | [10005] 200 | 1o | oo F O e [1omes{ 00| | seeae | ot o ttoaapes) | P25 | 450
Ty hER(M3x18/5A) 7v ¥ —(M4.5x10x0.5/10A) 5x12x0.15mm< Ls(10A)
1-853018 Set Screw(M3x18/5pcs) 5pcs | 200 1-W451005 Washer(M4.5x10x0.5/10pcs) 10pcs| 400 96648 5x12x0.15mm Shim(10pcs) 10pcs| 350
500 | ot Soromaompen | 8| 250 [usoets | o ey [10pes| 200 | | ser7z |3 ch T S O ropes] as0
155025 | & renoney. | 08| 300 | nime aase) . [1omes{ 200 | serra |G G [spes | 20
54004 | 6o reMixanpesy [10005] 200 | [samorios| s o R Cpe | Sees 20| | serra | e | 5Pes | 200
55908 | o Seromuanirnopen 1005 200| - [ewmonio| ot peny |59 200| | 96775 |0 o Smitopes) |199°5] 200
55010 | S Soromuanionpen || 20| | O o vasher 96946 | 15,1600-15mm Shim{10pes) _|10Pes| 300
5012 G SerowMacrztpey | [10905] 200 | [rametss| e C o rnopes) [10%es| 200 | 98947 | G it ammiopes) [10P°5] 300
54020 | G S remMonsne | % | 250
1555008 | G S remMapes) spcs | 250
S0 | S S romManaospey | 5| 200

51




52



YRR IE2020F9B 1 HIREDHDTY, "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

RBANPIN=") AT VIN—")DBATE

KENSOBATEZEFENICRSETWIEEEY
OBREIDLID BLULTLESIIBETEART /NN =Y P ATy N\—YZFEA
U TTERDICETEN TEFT,
ON\—VIIBETEEBALTVWLLEMN BIEICTIIRWEG R REAYTA
VIV TTEATHIENTERT,
OFEmD THAICERL TRBERNAR () &BRICEEFHRHNPLETT,
MBZIAWHEIC L D RERFHERDRLBDETOTTRDEXERAERICTTHRREL LS,
MXBETFEARRE - SPREFCRTBFESEX LOBRICL D, BhBIBAN TN
ETOTHENLHTTELEE N,

1.FTRBETHERDHLLTIESZ L,

T BELDOBIEN. COEBREBBEVNKRD W LW BIEICSERIECLEVN SHFED/S—YDIEEH
HNILEIBATEE T, Z DRI /BULERBRZE 2 RIFEICBRDEBEAN R L—XIIEDET,

7

BIETEHED/I =YD E e ERUINESIBETE. RBDIAY T4 V=Y ERE*ZFBEINIEZFDH TEXTEEXT,

TAY S VI—YVEEBIE. CHFLED/—YDRBVPHESZEEREICTEXLTLLEIVW. EEERBEREZREIIA VLW EITNh
EBTI BEROCBEN BEICBEITUET,

K—EER>TVWEWSEHZETVET,

A: BURFRIAE TRER B: BEETRELRIN—Y%Z C: 2iEXH5#3~4HT
N=YVDRELHEZ EXLREZXILS, BEFROZEHED. BIEIC
#2935, BEIFTLET,
: A0
%ﬁ&{%gyﬁf o7 /\o—“/EEE

RIS D

A7V H—H

BHENTY,

\. J

2.8EICTTIIBRWERIE RosETcREISEERSTHBATEEY,

BIEITITIBWEE I REAR—LAR—IDSERLIAHLEE N,

4 N\
19—y P TREICBULAD
http://rc.kyosho.com E
{25 —%y N THRULABDBEFEE (EHILY Y M—R,
REIZILW) DESEEVCWREITETOTTFIALLES W,
\. J

REHAEH
T243-0021 #F/REAHRAE3050 BATYX*AV57—TF

OHEVWAS IR 1I—Y —HREET
TEE 046-229-4115 S50 : B~ (HMLA%<)13:00~18:00



Available only for Japanese market.

A—F—SRDEKN

XINSOYR—MIAFERICRSETWEERT

4 )

DV HHEFEREVWEFWeEE HONESTETVWET,

RETIH. CBAWCIEWeBERAOY—EREWLELTA VY —R Yy hEFIBLfc 2 —H—
EixaFRUTEDED,

FEEBRP T R—MER ARV MM OWTHBASEWULET D TTEFRERENDHLET,

A—H—E&FIEIE5!

g_ innFiE‘\‘-’
A=V ¥FHI V%
HREFLFET!

EIE gﬁa) RA

BTN g&la l J:l! 3, B Mt é’\zt
HATE, SMALWEEVWESERADY—| 9—4 ENALEL—Y—BRERBLTEDET.
3 »myﬂzaur t

CEERICVELIFH

*BEWLITWEWR RS AT

*3)YFIVFVIN— (TR DOXEHEICIESN TS "KT xxxxxxx" KTIC7HTDOEEF)

*BEWLITROL Y — M F@FRFTEDSDENTT (RIB)XA—ILD A7) =223y M AF v G ER.
*EX—=JLZRLA

*BEROE AR F&D R (PR BFEES

2.1—Y—E&

TEEDURLFELIBFQRIA—RMS7IEALTEHZITOTILEE Y,

https://www.kyosho.com/rc/ja/user-entry/check.php

BABRICDOWT
WitlE, CRFWEEXUBEANBRZELEICEEWNUXT,
SREWZEWBEANBRIE FERIER A—INHIVORE o R TR— M ARV MDD CRERREICHERWUET,

REHEH
T243-0021 #F/REATHRAE3050 BATYI X441 V57—TF

OBHVWEERI—Y—HHREXT
B 046-229-4115 =fHME : A~&E (fMFE%ZFR<)13:00~18:00



The service mentioned below is available only for Japanese market.

P, RE LTARABRDERWS TS E

SR Z I HAERICIRS a4
Y TlED, BEUTHTLEFL WD BVWERESIWVWELES, SBAWZEW:
IRFEEECIE. RELI——HEAEASHEWVWEELL LTV,
REALI—Y—HERAEABHEVWEETORIE. FEZFEW LN, TEOEBWEEHEEK
[CHEERIFEZ CELADD R, 77V I AXEIEEETEED <2\,

RENOEHWSEE - 'REI1—Y—H%=E,

RAICBEANEEOREE, TREI—Y—HKE ICTER LSV,
BEWEETOREIE. SFTICEmPEL/ BGREZ CARDS A, Y/ BkGHGAEOR-IE, TEES, BmES
(F—No)ZRW3KHE, BBENEFNICEMSELLEE L,

szcosmnatir: 040-229-41 15 =sscosmuati Bl~am@Rsa%R)13:00~1800.

. _ _ _ FAX Tl 24B RSN A T ORHE LTEN £ 9. M. BEEn
Faxcosmnati: 046-229-403 NEEBDBAN BN E T, BER AR~ SR (A ERL)

BETOBMVEEE : T243-0021 /IR FEAT MA3050 EARTIARAA VT T—TF
RERR 1Y —ERE5
-------------------------------------------------------------------------------------------- LR UAR - -cemee et

HEWS AR

FEWEG AR FAXEZIEEETEEDLIEEWVWBE A EIE. R TREIDSAEEBI T TCEEET,
HXDZHIE BEVWEEAKOIE—ZRE LTSI,

[ & No.34111 EEEE 4> 77—/ MP9e Evo. V2 readyset )
&% PEFE [TBA
CHAMS ®= = = ) #A\ # A H
>MEH X—h—% ERG . T—5—
ARG “RBO vy
TUHF
— R/CEE # f
E T -
e B
B2
ZHEED =
sk | BEE ( ) FAX ( )
FHOBMBIC | e
A sk | BA ( ) FAX ( )
| B~ SR (REE%ERC)13:00~ 1800 CBESHE R HATS : @ | ZNo.cmerm )
f - N
BEWEE AR o/ SR HEoc— ISR RES (F—No) EAVSHE, BENEERNICSTALLE N,
\ )

KRERARE TR BEROBEABROREICHEANTED T, BERLDO, EXRVBHVEEZRBU THD A EEROBABRICOEEL TR, (1)~B)DBAZRESEUT CE=E ICIRH
LIcDRRIBL5BIERBDELA. (1)BEROFFHOEREER T HE, QFRICEDEHTRAEREZ I LHE, Q)Y —EXDREDIHUHOEFEELICHTT 2158,



KyOSHO

HE FINEST RADIO CONTROL MODELS

RER—LR—Y
www.kyosho.com

*KYOSHO CORPORATION hereby declare that this product is in compliance with
the essential requirements and other relevant provisions of Directive 1999/5/EC.
The Declaration of Conformity (DoC) can be downloaded at following URL.
www.kyosho.com/eng/support/doc/index.html

*Hiermit erklart die KYOSHO Corporation, dass dieses Produkt in Ubereinstimmung
mit der Richtlinie 1999/5/EC ist und ihr in allen relevanten Punkten entspricht.
Die Konformitatserklarung kann unter dem folgenden Link abgerufen werden:

www.kyosho.com/eng/support/doc/index.html FCC CAUTION

Changes or modifications not
*Par la présente, KYOSHO CORPORATION déclare que cet expressly approved by the party
équipement est conforme aux exigences essentielles et aux autres responsible for compliance could
dispositions de la directive 1999/5/CE qui lui sont applicables. void the user’s authority to operate

La déclaration de conformité peut étre consultée a I'adresse suivante: www.kyosho.fr/rtte-doc.htm the equipment.

*Por medio de la presente KYOSHO declara que este producto cumple con los

requisitos esenciales y cualesquiera otras disposiciones aplicables o

exigibles de la Directiva 1999/5/CE. N

La Declaracion de Conformidad (DoC) puede descargarse en la siguiente =3 v
direccion de Internet: www.kyosho.com/eng/support/doc/index.html Rﬁﬁﬂﬂ*i

T243-0021 #F)IBEARTMEI050 ERT7 I ANAA Y5 T—TF

[ —n—EROREBREERLT @ 1 — ¥ —1EHK=EEEE 046-229-4115
R2IR/ICELLBEL S5, | BEWAEE  BBE~2R#HRE%Z<)13 1 00~18 : 00

s2232008-1  PRINTED IN CHINA



	P001 INF MP9e Evo MM_out
	P002 INF MP9e Evo MM_out
	P003 INF MP9e Evo MM_out
	P004 INF MP9e Evo MM_out
	P005 INF MP9e Evo MM_out
	P006 INF MP9e Evo MM_out
	P007 INF MP9e Evo MM_out
	P008 INF MP9e Evo MM_out
	P009 INF MP9e Evo MM_out
	P010 INF MP9e Evo MM_out
	P011 INF MP9e Evo MM_out
	P012 INF MP9e Evo MM_out
	P013 INF MP9e Evo MM_out
	P014 INF MP9e Evo MM_out
	P015 INF MP9e Evo MM_out
	P016 INF MP9e Evo MM_out
	P017 INF MP9e Evo MM_out
	P018 INF MP9e Evo MM_out
	P019 INF MP9e Evo MM_out
	P020 INF MP9e Evo MM_out
	P021 INF MP9e Evo MM_out
	P022 INF MP9e Evo MM_out
	P023 INF MP9e Evo MM_out
	P024 INF MP9e Evo MM_out
	P025 INF MP9e Evo MM_out
	P026 INF MP9e Evo MM_out
	P027 INF MP9e Evo MM_out
	P028 INF MP9e Evo MM_out
	P029 INF MP9e Evo MM_out
	P030 INF MP9e Evo MM_out
	P031 INF MP9e Evo MM_out
	P032 INF MP9e Evo MM_out
	P033 INF MP9e Evo MM OP CLAMP_out
	P034 INF MP9e Evo MM OP CLAMP_out
	P035 INF MP9e Evo MM ADJUSTMENT_out
	P036 INF MP9e Evo MM EX_out
	P037 INF MP9e Evo MM EX_out
	P038 INF MP9e Evo MM EX_out
	P039 INF MP9e Evo MM EX_out
	P040 INF MP9e Evo MM EX_out
	P041 INF MP9e Evo MM SPARE_out
	P042 INF MP9e Evo MM SPARE_out
	P043 INF MP9e Evo MM OPTIONAL_out
	P044 INF MP9e Evo MM OPTIONAL_out
	P045 INF MP9e Evo MM OPTIONAL_out
	P046 INF MP9e Evo MM OPTIONAL_out
	P047 INF MP9e Evo MM OPTIONAL_out
	P048 INF MP9e Evo MM OPTIONAL_out
	P049 INF MP9e Evo MM S,N,R,W_out
	P050 INF MP9e Evo MM S,N,R,W_out
	P051 INF MP9e Evo MM S,N,R,W_out
	P052 MEMO_out
	P053 kounyuu_out
	P054 USER_out
	P055 FAX_out
	P056 INF MP9e Evo MM_out

